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Company sl A8y

Project : Electric Express Train — HSR From Qous To Armant
Delivery Date : 22/5/12023

Test Date : 28/5/2023

Location y st: from 655+850 to 655+920

Report No. » 01

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS
ES 7325 - 2011

Compressive
Average
No. (cm) | Cm (KN) (sé';';?;g (Kglem?) | Remarks

L Sample Station Diam:. Length | Load
I
| 1 | 655+860 | 10 | 9.8 |226.80 | 236.05

2 '655+890 | 10 | 10.3 |119.10 | 117.94 |167.84

3 | 655+910 | 10. | 10.3 | 151.00 | 149.53

Note :- All tests are preformed according to ES 7325-2011
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Company Name

Project
Testing Date

At 83T IO L™ Jolaa S a

Daosl As
: Electric Express Train — HSR From Qous To Armant
: 5/10/2023

Soil type : Middle Embankment
Location : ST from 651+820 To 651+860
Level -5 M
Report No. :141
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Acceptanc
Test # Stati Volume Density Content Density Compaction :
ation cm? gm/ cm?3 % (gm/ cm?) (%)
651+830 C I
1 919 2.26 5.5 2.14 98.7% By
651+850 Compl
2 1530 2.22 5.5 2.10 96.9% Py

Degree of compaction based on proctor test dated At

e Max. drydensity = 2.17 gm/cm?3

L,

. Atopt =6.4 %
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Company Name : 4 geall &Y gl8all 5 ) 48 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Dear Gentleman,
Attached here with the delivered on 30/ 9 /2023

This sample is representative for 5.000 M2

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-43138.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

: St:

M_x_‘ejv ;...ﬂ_,k.‘.«_‘....,‘,:'

: Azagaad) Y gliall 5 ) 48 15
: Electric Express Train — HSR From Qous To Armant
651+500 E= 488952.1897 N=2853742.8853

: Soil Embankment
: 30/9/2023

: 4/10/2023

: 06-2

LIPS B TP T~

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sleve Bl :
o (IN) Passing %
50 2 97.3
37.5 L5 91.1
28 1 85.2
19 Ya 711
12.50 ) 62.0
9.50 3/8 59.0
4.75 4 51.2
2.00 10 44.1
0.425 40 125
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

T AR gT e I S5 LETe e T b0 Lane S

1 A gand) Y gl8all 5 ) AS L4
: Electric Express Train — HSR From Qous To Armant
: St: 651+500 E= 488952.1897 N=2853742.8853

: Soil Embankment
: 30/9/2023

: 4/10/2023

: 06-2

Materials finer than 75 pm (no.200) sieve

By washing ASTM D-1140.
Results
Test (%)
Percentage of material finer than 9.9
Sieve Size 7S uM  (No.200) '

Cons ultu g | nqnmmlru Bureau & Laboratories
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Company Company Name  : 4 gend) &Y sliall 5 1) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test R?f/l: )lts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

L R

N o e ee————— Ol | £
VR ST LU wemwenretsaescre v scooreonswirie s
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

P AN gt T 5L ETen TN ) Lo b oA

T daa gand) Q\JJMPJS.\\;\&JQ
: Electric Express Train — HSR From Qous To Armant
: St: 651+500 E= 488952.1897 N=2853742.8853

: Soil Embankment
: 30/9/2023
:4/10/2023

: 06-2

Soil Classification According To Project Specs :

Results Limits according
TEST :
(%) Projects Specs
*  Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm  (No.10). 44.1 Max 50 % | = -
0.425 mm (No. 40). 12.5 Max 30 % Max 50 % |  ------
0.075 mm (NO 200) 9.2 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit | | | |
Plasticity index 0 Max 6 % Max 6 % Max 10 %
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Company Name : 4xagas) <Y glall o <I) 4S5
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Moisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557
2,19 -
2.18
= 1T 4
§ 216 1
S |
g 215 4
> 214 -
2 213 -
(] i
T 212 -
=3 !
< 211
2.1 -

2.09 . . S R S e
0 2 4 6 8 10
water content %
e Max dry density (gm/cm?) :2.18
e Optimum moisture-content:% = =64 %
— e  —
. ~onuiting E 1"1100 g Bugeau & L k‘o atoric
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Company Name : 4 gand) O gliall o S1) &S 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8833

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
i stress on piston (Mpa)
mm Inch

0.64 0.025 0.43
1.27 0.050 1.32
1.91 0.075 2.28
| 2.54 0.100 3.17
| 3.18 0.125 4.00
| 3.81 0.150 4.66
4.45 0.175 5.12
- 5.08 0.200 5.65
6.35 0.250 6.33

CBR Result Stress (Mpa) CBR %

At 0:,;22?,;2“?)‘:, mm) St.&’ga(;ue Samp;;;esults 45.9 %

Notes:
|- Attached graph shHows: penetration.resistance versus penetration magnitude.
2- The sample“vvase@mpaeted to dry density of = 2.18 (gm /cm?)
At=6.4 %0 fﬁni}m‘fwatev Oﬂﬁtﬁgtl.abo ratorle:
Lo atorigy,
3- Surcharge loaq 4"50 K% o Jalen o T,
4- CBR >10 for mldd}e and 1owér gmbankmé"hfs atcordlnglprOJect spec page No 36.
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

R gt D8 LTl T Y b Lance ot liST

¢ Aga gand] Y glall o ) AS
: Electric Express Train — HSR From Qous To Armant
: St: 651+500 E=488952.1897 N=2853742.8853

: Soil Embankment
: 30/9/2023

: 4/10/2023

: 06-2

Load Penetration Curve of CBR Test

ASTM D-1883

7.00 -

757y R

Stress on Piston (MPa)
w H w
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Company Name

Project

Testing Date

Conswulting Engineering Bureaw & [ aboratories
2._.:....;..;.1@1! L;:"_)L&n;.‘.a}’" Jolaa h_t:gsa

T ausd

48y

: Electric Express Train — HSR From Qous To Armant
: 5/10/2023

Soil type : Middle Embankment
Location : ST from 651+800 To 651+820
Level -4 M
Report No. 1146
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Acceptanc
Test # Stati Volume Density Content Density Compaction :
ation cm?d gm/ cm?® % (gm/ cm?3) (%)
1 651+810 1583 2.24 6 2.11 97.3% Comply

Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm3

e At optimum moisture content =6.4 %
L=ty -
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Company Name : 4 gall &Y glall 5 1) 4 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Dear Gentleman,
Attached here with the delivered on 30/ 9 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Corrsesitirc Enrngineering Birireaaie & L aboratories

Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

B A g Y Y D08 S LTl Y o b S

1 daa gand) Y gliall 5 ) AS L
: Electric Express Train — HSR From Qous To Armant
: St: 651+500 E=488952.1897 N=2853742.8853

: Soil Embankment
: 30/9/2023

: 4/10/2023

: 06-2

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sie(vIeNiize Passing %

(mm)

20 2 97.3
375 1.5 91.1

25 1 85.2

T % 71.1
12.50 v 62.0
9.50 38 59.0
4.75 4 s1.2
500 10 44.1
0.425 40 12.5
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Company Name : 4sagaad) &Y gliall o <) 4S 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Materials finer than 75 pm (n0.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 9.9
Sieve Size 75 uM  (N0.200) '

Irerrrr———— s 3
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Company Company Name  : 4 geall &Y gliall 5 <) 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No.  : 06-2

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Results
Test o
(o)

Liquid Limit 0

Plastic Limit 0

Plasticity Index 0

i CEL._
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Company Name
Project
Location : St:
Type of sample
Delivery Date
Reporting Date

Reporting No. : 06-2

s dua gand) Y gUall o ) AS L
: Electric Express Train — HSR From Qous To Armant
651+500 E= 488952.1897 N=2853742.8853

: Soil Embankment
: 30/9/2023
: 4/10/2023

Soil Classification According To Project Specs :

Results Limits according
TEST ;
(%) Projects Specs

*  Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 44.1 Max 50 % | - | -
0.425 mm (No. 40). 12.5 Max30 % | Max50% | -
0.075 mm (No. 200). 92 Max 15 % Max 15 % | Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit I T T
Plasticity index 0 Max6% | Max6% | Max10%

The test results are (O
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Company Name : 4aganl) &Y glall o S 48 54
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.19
2.18 -
2.17

2.16 -
2.15 -
2.14
2.13
2.12
2.11

2.1 -
2.09

dry denisty ( gm/cm?)

0 2 4 6 8 10

water content %

e Max dry density (gm/cm?) :2.18

e Optimum monsturetontént Yo' 6:4°%
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Company Name
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Project : Electric Express Train — HSR From Qous To Armant
Location : St:

Type of sample : Soil Embankment

Delivery Date

: 30/9/2023

Reporting Date : 4/10/2023

Reporting No. : 06-2

651+500 E=488952.1897 N=2853742.8853

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)
mm Inch
0.64 0.025 0.43
1.27 0.050 1.32
1.91 0.075 2.28
2.54 0.100 3.17
3.18 0.125 4.00
3.81 0.150 4.66
4.45 0.175 5.12
5.08 0.200 5.55
6.35 0.250 6.33
CBR Result Stress (M pa) CBR %
At 0;;:(;?'5‘2“?)1 mm) St.6Y93(;ue Sam[;fell‘;sults 45.9 %

Notes:

I- Attached graph shows: penetration.resistance versus penetration magnitude.

2- The sampl?was—eempa(;ted to dry densrty of— 2.18 (gm /cm?)

uitin

At—64%o

3- Sulcharge load 45
4- CBR > 10 for mlddje am?!bwenembapkméﬁfs‘atcordmg[pmject spec page No 36.

’«'!Jt
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Company Name : 4z gasl) &Y gliall o 1) 4S 1

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Load Penetration Curve of CBR Test
ASTM D-1883

7.00 -

W » b o
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Stress on Piston (IViPa)
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Company Name
Project
Testing Date

Conswulting Engineering Bureaw & [_.aboratories
= SEIPREL St 10N A PP, Yo Selas IS

el A4Syl
: Electric Express Train — HSR From Qous To Armant
: 5/10/2023

Soil type : Middle Embankment

Location : ST from 651+780 To 651+800

Level :-3.5M

Report No. 1145

Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Astantane
Test # Stati Volume Density Content Density Compaction : n
ation cm3 gm/ cm3 % (gm/ cmd) (%)
651+790 C |
1 1857 2.26 6.4 2.12 97.8% omply

Degree of compaction based on proctor test dated At

e Max. dry density =2.17 gm/cm?3

Aetiiietd i -
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Company Name : 4 ganll &Y gliall 5 Q1) 48 4
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Dear Gentleman,
Attached here with the delivered on 30/ 9 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : 4 gaadl &Y gl8all 5 <Y 4 4
Project : Electric Express Train — HSR From Qous To Armant
Location :St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No.  : 06-2

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

_ - Sieve Size
Sieve Size (IN) Passing %
(mm)
50 2 97.3
37.5 1.5 91.1
25 1 85.2
19 3 71.1
12.50 Vs Azl
9.50 3/8 ‘ 59.0
4.75 4 SL.2
2.00 10 441
0.425 40 IZ5
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Company Name : 4w ganll &Y gl8all 5 1) 4S 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 9.9

Sieve Size 75 uM  (No.200)
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Company Company Name  : 4ragesll Y gliall o &1) 45 15

Project : Electric Express Train — HSR From Qous To Armant

Location : St: 651+500 E= 488952.1897 N=2853742.8853
Type of sample : Soil Embankment

Delivery Date : 30/9/2023

Reporting Date : 4/10/2023

Reporting No. : 06-2

Results of liquid limit and plasticitv index
of soils according to ASTM D-4318

Results

Test (%)

Liquid Limit 0

Plastic Limit 0

Plasticity Index 0
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Company Name : 4 gandl &Y glall o ) 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Soil Classification According To Project Specs :

Reviilis Limits according
TEST .
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 44.1 Max 50 % | = e e
0425 mm (NO 40) 12.5 Max 30 % Max50% |  --—--
0.075 mm (No. 200). 92 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liqud Limit | | . |
Plasticity index 0 Max6% | Max6% | Max10%
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Company Name : 4agasl) &Y gl8all o <) 4S 5

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment

Delivery Date : 30/9/2023

Reporting Date : 4/10/2023

Reporting No. : 06-2

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.19

2.18 -

217

2.16 -

2.15

2.14 -

213 -

212

2.11

2.1 -

209 - : . . e
0 2 4 6 8 10

dry denisty ( gm/cm?)

water content %

e Max dry density (gm/cm?) :2.18
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Company Name : 43 geall ¥ gl8all o 1) 4S 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penelraion stress on piston (Mpa)
mm Inch
0.64 0.025 0.43
127 0.050 | 1.32
1.91 0.075 2.28
2.54 0.100 3.17
3.18 0.125 4.00
3.81 0.150 4.66
4.45 0.175 5.12
5.08 0.200 5.55
6.35 0.250 6.33
CBR Result Stress (Mpa) CBR %
ol o

Notes:

|- Attached graph shows: penetration.resistance versus penetration magnitude.
2- The samplewase@mpa@ted to dry density of— 2.18 (gm /em?)

At=6.4 "/g 0 Ef’gﬁ_ﬁrﬂ‘\ﬂﬁmenf’cﬂﬁtﬁmubor it
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Company Name : 4 gand) @Y gliall o <) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name : a)sll 4s,d

Project : Electric Express Train — HSR From Qous To Armant

Testing Date : 19/09/2023

Soil type : Upper Embankment

Location : ST from 648+000 to 648+100

Level :-15M

Report No. : 65

Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Kdeasi
Test # Stati Volume Density Content Density Compaction g
alon cm? gm/ cm? % (gm/ cm?) (%)

1 648+030 1621 2.28 6.4 2.15 98.9% Comply
2 648+060 1617 2.20 5.4 2.09 96.3% Comply
3 648+090 1617 2.24 5.6 2.12 97.9% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?

At lt:néfls ntent = 6.4 %
g Consulting Engineering Bureau & 5 1
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Company

Project : Electric Express Train - Sector
Subject : Determine

plate loading test according Specifications
Test Location : Station 648+040

Station : 648+050

Leve] :-1.5

Test Date 1 18/09/2023

Repot Date $21/09/2023

Type of soil : Original earth

Report No. a1

Dear Gentleman,

According to the above me

Apparatus

8. Calibration Certificates are attached,

Test Procedure:
—=SlFrocedure:

to

(5) - Qous to Arment.

1. Clean the ground on test area o the required lavel with undisturbed sojf

2. Instalf loading plates 300 mm and 300 mm diameter,

3. Priorto starting the test applied preloading abouyt 30 seconds.

4. The strain gauge and the diat 9auge shall be set to zero

S. Fora3oo mm loading plate, the limit values are 5.0 kglem 2

6. The load shall be applied in six stages,

stress is reached,

7. Each change in loay (lorn slage o slage) shall be complele

8. The load shall be releaseq in 3 stages, ta 50

10. Ateach stage the load shall be
less than 0,02 mm/min,

1. Remove the loads

the deformation and strength characteristics of soijl by the
DIN 18134:2012-04 and project requirements
648+100

hydraulic jack and 3 diaf gauges

in approximately equal increments, untjl the required maximum normal

%, 25 %, and approximalely 2

a further (2 ndy loading cycle shall be carried out, in which,

d within one minule

% of the maximum load,

however, the loaq is to be increased

Consulting Engineering Bureay & Laboratories \’»;‘
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Company Name : a sl 4s &

Project : Electric Express Train — HSR From Qous To Armant

Testing Date : 19/09/2023

Soil type : Middle Embankment

Location : ST from 648+000 to 648+100

Level :-15M

Report No. : 57

Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of R
Test # Stati Volume Density Content Density Compaction :
dion cm? gm/ cm? % (gm/ cm?d) (%)

1 648+020 1677 2.22 5.8 2.10 96.7% Comply
2 648+040 1474 2.21 6.4 2.08 95.7% Comply
3 648+060 1570 2.22 6 2.10 96.7% Comply
4 648+080 1501 2.19 5.5 2.08 95.8% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density =217 gm/cm3

Testing Laboratory
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Company Name : 80 48 &
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 648+100 E=32°54'49.4" N=25°49'23.1"

Type of sample : Soil Embankment
Delivery Date : 20/8/2023
Reporting Date :24/8/2023
Reporting No. : 07-1

Dear Gentleman,
Attached here with the delivered on 21 / 8 /2023

This sample is representative for 5.000 M?®

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : a &1l 48 o
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 648+100 E=32°54'49.4" N=25°49'23.1"
Type of sample : Soil Embankment
Delivery Date : 20/8/2023
Reporting Date :24/8/2023
Reporting No.  : 07-1
Load Penetration Curve of CBR Test
ASTM D-1883
g : : ; : ; !
500 ¢ S
q
R e o ! -
s
g 2.00 +-nnmmmnn-t : S TRDNSIIS PRN: RIU—————
& s z ; z
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Company Name s aos A4S )4

Project : Electric Express Train — HSR From Qous To Armant
Testing Date : 27/09/2023

Soil type : Upper Embankment

Location : ST from 647+840 To 648+000

Level -1M

Report No. : 108

Compaction test by using Sand — Cone Test Method
ASTM D- 1556

g | Swon | e, | SOy | o | ovOostylont | Degeect | Aceapanc
(v)
1 647+880 1703 2.23 5.3 2.12 97.6% Comply
0,
2 647+910 1634 2.20 5.5 2.08 95.9% Comply
3 647+940 1608 2,21 5.5 2.10 96.6% Comply
4 647+980 1604 2.22 5.4 2.10 96.9% Comply
647+980
5 1322 2.28 6.4 2.14 98.7%
Comply
647+980
6 1360 2.25 6 2.12 97.7%
Comply
647+980
7 1541 2.26 5.5 2.14 98.6%
Comply

o Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?

o Atoptimum mgoi.
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Company Name : p 80 4S5
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°¢4923.7"

Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date : 09/09/2023
Reporting No. : 08-2

Dear Gentleman,
Attached here with the delivered on 04 / 9 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : a8 4S 1
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date : 09/09/2023
Reporting No. : 08-2

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sieve Size
(i) () Passing %
>0 2 97.9
37.5 1.5 92.2
B 1 83.1
o s 71.0
12.50 ‘ v, g
9.50 3/8 54.5
4.75 4 "y
2.00 10 )
0425 4l 17.1

| CFEIq
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Company Name : a8l 4S5
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49"23.7"

Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date : 09/09/2023
Reporting No. : 08-2

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 21
Sieve Size 75 uM  (No0.200) .
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Ao agye (A N - WP ¥ g S WP — TS e

FEC L

: Electric Express Train — HSR From Qous To Armant
: st: 647+920 E=32°54'53.6" N=25°4923.7"

: Soil Embankment

: 04/09/2023

: 09/09/2023

: 08-2

Test Rff/:l )lts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date

Reporting No. : 08-2

: st: 647+920
: Soil Embankment
: 04/09/2023
: 09/09/2023

D e8I A8y
: Electric Express Train — HSR From Qous To Armant
N=25°49'23.7"

E= 32°54'53.6"

Soil Classification According To Project Specs :

Results Limits according
TEST .
(%) Projects Specs
* Group Classification (A-1-2) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 36.2 Max 50 % | == | e
0.425 mm (No. 40). 17.1 Max 30 % Max 50 % | -
0.075 mm (No. 200). 2.1 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liqud Limit | | |
Plasticity index 0 Max6% | Max6% | Max10%
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Company Name : a8l 48,4

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date : 04/09/2023

Reporting Date : 09/09/2023

Reporting No. : 08-2

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.17
2.16
2,15
2.14
2,13
2,42
2,11

2.1
2.09
2.08
2.07
2.06

dry denisty ( gm/cm? )

0 2 4 6 8 10 12

water content %

° Max dry density (gm/em?) : 2,16

e Optimum moisture content % :6.4 %
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Company Name : a8 48 14
Project : Electric Express Train — HSR From Qous To Armant

Location : st: 647+920

Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date : 09/09/2023

Reporting No. : 08-2

E=32°54'53.6" N=25°49'23.7"

Test Results of California Bearing Ratio on Base Materials

____ASTM D 1883 o
penetration stress on piston (Mpa)
mm Inch
0.64 0.025 0.61
1.27 0.050 1.82
1.91 0.075 3.04
2.54 0.100 4.15
3.18 0.125 5.12
3.81 0.150 5.82
4.45 0.175 6.33
5.08 0.200 6.63
6.35 0.250 6.74
CBR Result Stress (Mpa) CBR %
At 0;222?.;2“2,4, mm) 5(.6?/9a(;ue bamp:tl.ellsesults 60.2 %

Notes:

[- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2,17 (gm /cm?)
At = 6.4 % optimum water content.

) x

bl R b i ) et g piie

3- Surcharge load 4.50 Kg.
iddle’and lowe : .mbanments according project spec page No 36.
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Company Name : a Sl 4S i
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°¢49'23.7"

Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date : 09/09/2023
Reporting No. : 08-2
Load Penetration Curve of CBR Test

ASTM D-1883

8.00

A
o o o
o o o

Stress on Piston (MPa)
S
o

3,00
2.00
1.00
0.00 ; ;
0 1 2 3 4 5 6
Penetration (mm)
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Company Name : a8l 48,4

Project : Electric Express Train — HSR From Qous To Armant
Testing Date 1 26/09/2023
Soil type : Upper Embankment
Location : ST from 647+720 TO647+820
Level :-0.75M
Report No. : 105
Compactlon test by using Sand — Cone Test Method
ASTM D- 1556
Test Moistur
Bulk Dry Degree of
Hole : e . . | Acceptan
Test # . Density Density | Compacti
Station | Volume m/ em® Content (gm/cm®) |  on (%) ce
cm?d 9 % d °
1 647+740 1355 2.24 6 2.12 97.6% Comply
2 647+800 1437 2.30 6.4 2.16 99.4% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?
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Company Name : a8 48 )
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date : 09/09/2023
Reporting No. : 08-2

Dear Gentleman,
Attached here with the delivered on 04 / 9 /2023

This sample is representative for 5.000 M?®

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : o8l 48

Project : Electric Express Train — HSR From Qous To Armant

Location : st: 647+920

E= 32°54'53.6"

Type of sample : Soil Embankment

Delivery Date : 04/09/2023
Reporting Date : 09/09/2023

Reporting No.  : 08-2

N=25°4923.7"

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sieve Size
(mm) (IN) Passing %
>0 2 97.9
37.5 1.5 o
2 1 83.1
o “ 71.0
12.50 v, o
29 8 54.5
4.75 4 e
2.00 10 <
0.425 40 =

’.___.m._gf
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Company Name : a_S) 4S 4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 F=32°54'53.6" N=25°4923.7"

Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date : 09/09/2023
Reporting No. : 08-2

Materials finer than 75 um (no0.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 21
Sieve Size 75 uM  (No.200) '
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

B S LI L YR W UL, N R DR WAL T

s oS 4S8

: Electric Express Train — HSR From Qous To Armant
: st: 647+920 E=32°54'53.6" N=25°4923.7"

: Soil Embankment

: 04/09/2023

: 09/09/2023

: 08-2

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test R?:/:)lts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0
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Company Name : p_& 48 1

Project : Electric Express Train — HSR From Qous To Armant

Location : st: 647+920
Type of sample : Soil Embankment

Delivery Date : 04/09/2023
Reporting Date : 09/09/2023

Reporting No. : 08-2

E=32°54'53.6" N=25°49'23.7"

Soil Classification According To Project Specs :

Limits according

Results
TEST ]
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 36.2 Max350% |  ———- |  —ee-
0.425 mm (No. 40). 17.1 Max 30 % Max 50 % | = -
2.1 Max 15 % Max 15 % Max 15 %

0.075 mm (No. 200).

Characteristics of fraction passing 0.425 mm (No.40)

Liquid Limit
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Company Name : a8l 4S i

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E= 32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date : 04/09/2023

Reporting Date : 09/09/2023

Reporting No. : 08-2

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.17
2.16
2,15
2.14
2,13
2,12
2,11

2.1
2.09
2.08
2,07
2.06

dry denisty ( gm/cm? )

0 2 4 6 8 10 12

water content %

° Max dry density (gm/cm?) :2.16

e Optimum moisture content % :6.4 %
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Company Name : S 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : stz 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date : 09/09/2023
Reporting No. : 08-2
Test Results of California Bearing Ratio on Base Materials

~ ASTM D 1883 o
penetration stress on piston (Mpa)
mm Inch
0.64 0.025 0.61
1.27 0.050 1.82
1.91 0.075 3.04
2.54 0.100 4.15
3.18 0.125 5.12
3.81 0.150 5.82
4.45 0.175 6.33
5.08 0.200 6.63
6.35 0.250 6.74
CBR Result Stress (Mpa) CBR %
At 0;;2?&;2“;5)-’: mm) 51.6?93(;ue Saxnprlrsesults 60.2 %

Notes:
I- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2,17 (gm /cm?)
At = 6.4 % optimum water content,
3- ‘Sunchalge load 4.50 Kg.
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Company Name : a8 4S i
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date : 04/09/2023
Reporting Date :09/09/2023
Reporting No. : 08-2
Load Penetration Curve of CBR Test

ASTM D-1883
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Company Name

Project

Testing Date

Consulting Engineering Bureaw & Laboratories
.a_“.g.u.n.._\-t..g-‘" AL‘_}LMU:?" ‘_’.QLM ..._.C‘S;a

D aos A4Syl

: Electric Express Train — HSR From Qous To Armant
: 26/09/2023

Soil type : Upper Embankment
Location : ST from 647+620 To 647+720
Level :-0.75M
Report No. : 107
Compactlon test by using Sand — Cone Test Method
ASTM D- 1556
Test Moistur
Bulk Dry Degree of
Hole . e . . | Acceptan
Test # . Density Density | Compacti
Station | Volume ; | Content 3 5 ce
om? gm/ cm o, (gm/ cm?) on (%)
1 647+650 1355 2.24 6 2.12 97.6% Comply
2 647+690 1437 2.30 6.4 2.16 99.4% Comply

o Degree of compaction based on proctor test dated At

o Max. dry density =2.17 gm/cm?

Ab-eptimur “'tU‘f’éWG 4 %
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Company Name : » 811 484
Project : Electric Express Train — HSR From Qous To Armant *
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date - : 26/8/2023
Reporting No.  : 08

Dear Gentleman,
Attached here with the delivered on 22 / 8 /2023

This sample is representative for 5.000 M2

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs. '
Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

A

"

Fe

~Signature/...,..

Maiel Ei Afdat Street

aE
Zamalex, Gairo. I AS
"ol Fax o 2736725 - 2786093
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Company Name : a8 AsJJé'l

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°4923,7"

Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date : 26/8/2023

Reporting No.  : 08 =

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size | | Sieve Biee 2
(i) | (IN) Passing %
50 2 98.3
37.5 1.5 91.6
25 1 80.2
19 Ya 70.8
12.50 Y 59.8
9.50 3/8 52.2
4.75 4 41.7
2.00 10 34.3
0.425 ! 40 16.3
il 1;' g '7~~ i )

4.4..,_;..,,| ..n L....;._Yt_yb.a_uo.,

3 Bl Maiek Ei Mfdal Street
Zamalex, Gairo
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Company Name : a &1l 48,4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date :26/8/2023

Reporting No.  : 08 .

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
Test
es (%)
Percentage of material finer than 15
Sieve Size 75 pM  (N0.200) '

3 El Malek Ei Afdal Strees
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Company Name : a Sl 4 14
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date :26/8/2023
Reporting No. : 08

Results of liquid limit and plasticity index
of soils according to ASTM D- 4318

Tes't R?:/: ;ts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

3 EtMalek El Afdal Street
Zamalek, Gairo,
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Company Name : Sl 4S 4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date  : 22/8/2023
Reporting Date :26/8/2023
Reporting No. : 08

Soil Classification According To Project Specs :

Results Limits according
TEST . ,
(%) Projects Specs -
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 34.3 Max50 % | - | e
0.425 mm (No. 40). 16.3 Max 30 % | Max 50 % S
0.075 mm (No. 200). 1.5 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit [ [ T — 1 __
Plasticity index 0 Max6% | Max6% | Max10%
The test, ly - o0 Not Comply ) with specifications limits

~ s.;y
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Company Name : a8 48 o
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date 26/85/2023
Reporting No.  : 08

Moisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557
2.18 -
— 216 - L SR S5 M 7ot I
E 2.14 -
n) !
> 212 - :
g s
g 21-
z
° 2,08 -
2.06 oo , S , -
0 2 4 6 8 10 12 |
water content %
e Max dry density (gm/cm?) :2.17
e Optimum moisture content % 164 %
.'/M

£ ‘i’%ﬁ &x L

‘__\_;\ Ry P8 9)‘""“
2.991 437

o :'..5

Afclal Streed

51 273650483
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Company Name : a8 48 1
Project : Electric Express Train — HSR From Qous To Armant

Location s st: 647+920

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date :26/8/2023

Reporting No. : 08 |

E=32°54'53.6"

N=25°49'23.7"

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
[ r stress on piston (Mpa)
mm Inch
0.64 0.025 0.61
1.27 0.050 1.82
1.91 0.075 3.04
2.54 0.100 4.15
3.18 0.125 5.12
3.81 0.150 5.82
4.45 | 0.175 6.33
5.08 0.200 6.63
6.35 0.250 6.74
CBR Result Stress (Mpa) CBR %
AN eneteation N T 602 %

Notes:

1- Attached graph shows penetration resistance versus penetration magnitude.

2- The sample was compacted to dry density of = 2.17 (gm /cm?)

At = 6.4 % optimum water content,
3- Surcharge load 4.50 Kgrm..
4- CBR> 10 for mlddle and Ioweaemh,atpkments according project spec page No 36.
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Company Name : a &1l 48 i
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023

Reporting Date : 26/8/2023

Reporting No.  : 08

Load Penetration Curve of CBR Test

ASTM D-1883
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Company Name : aslias,i
Project

Testing Date : 25/09/2023

: Electric Express Train — HSR From Qous To Armant

Soil type : Upper Embankment
Location : ST from 647+340 TO 647+400
Level -1 M
Report No. : 96
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Moistur
Bulk Dry Degree of
Hole . e . . | Acceptan
Test # . Density Density | Compacti
Station | Volume m/ cm® Content (gm/cm?) | on (%) ce
cm?3 g % g °
1 647+370 1558 2.26 6.4 2.12 97.9% Comply
2 647+390 1627 2.23 6.4 2.09 96.4% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?

g AT S T

content = 6.4%._
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Company Name : a8 48 04

Project : Electric Express Train — HSR From Qous To Armant ~
Location : sts 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date 122/812023

Reporting Date : 26/8/2023

Reporting No. : 08

Dear Gentleman,
Attached here with the delivered on 22 / 8 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.
Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : »8 4 4

Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

: Electric Express Train — HSR From Qous To Armant
: st: 6474920 E=32°54'53.6" N=25°4923.7"

: Soil Embankment

: 22/8/2023

: 26/8/2023

: 08 #

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size
(mm)

Sieve Size

. (IN)

Passing %

S0

2 98.3

37.5

1.5 91.6

25

1 80.2

19

Y4 70.8

12.50

Yy | 59.8

9.50

3/8 52.2

4.75

4 41.7

2.00

10 34.3

0.425

| ‘ 40 16.3
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Company Name : p 80 484
Project : Electric Express Train — HSR From Qous To Armant
Location : stz 647+920 E=32°54'53.6" N=25°49'23,7"
Type of sample : Soil Embankmem ’
Delivery Date :22/8/2023
Reporting Date : 26/8/2023
Reporting No.  : 08

Results of liguid limit and plasticity index
of soils according to ASTM D-4318

Results
Test b
(%)
Liquid Limit 0
Plastic Limit ' 0
Plasticity Index . 0
5 El Malek G Afdal Street |
. Cairn
T8 Fag 27307504 - 27853063 ¥ YT
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Company Name : a8 48 i

Project
Location

Type of sample
Delivery Date

Reporting Date
Reporting No.  : 08

: st: 647+920
: Soil Embankment
: 22/8/2023
: 26/8/2023

N=25°49723.7"

Soil Classification According To Project Specs :

: Electric Express Train — HSR From Qous To Armant
E=32°5453.6"

Limits according

Results
TEST " e
(%) Projects Specs
«  Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 34.3 Max 50 % | = - | e
0.425 mm (No. 40). 16.3 - Max30% | Max50% | . -
0.075 mm (No. ”2'00). 15 Max15% | Max15% | Max15%
| Characteristics of fraction passing 0.425 mm (No.40)

Ciquid Limit . | T
Plasticity index 0 Max6% | Max6% | Max10%

ACCREDITED

Fasting Laborstory
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Company Name : a8 48 14

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'S3.6" N=25°4923.,7"
Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date 26/81;’2023

Reporting No.  : 08

Moisture — Density relatiori of soil
Test result (Modified proctor test)
ASTM D-1557

o e 1 ‘
o 216 4 : |
2R o rsnimnimpmsisi oot = 48
E K L. J Foress
Qo o
> 212 el -
w .
< : ; -
2 2.1 e : :
z e
500 TR Uit s ot == S s ,,_ s
0 2 4 6, 8 10 12
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e Max dry density (gm/cm?) 207

e Optimum moisture content % :6.4 %
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Company Name : a8 45 44

Project : Electric Express Train — HSR From Qous To Armant
Location : sts 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date : 22/8/2023

Reporting Date :26/8/2023

Reporting No. : 08

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
Pepedon stress on piston (Mpa)
mim Inch
0.64 0.025 | 0.61
- 1.27 0.050 1.82
1.91 0.075 3.04 -
2.54 0.100 - #15-
3.18 0.125 5.12-
3.81 0.150 5.82
445 0175 6.33
5.08 0.200 6.63
6.35 0.250 e 6.74
CBR Result Stress (Mpa) CBR %
At 0.:) ézz?rgztliz mm) St.6 ?’921(;116 Samprlrsesults 60.2 %

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.17 (gm /cm®)
At= 6.4 % optimum water content.
3- Surcharge load 4.50 K grm.
4- CBR> 10 for middle.and lawenemb,q{\kments
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Company Name : » 80 48,4

Project : Electric Express Train — HSR From Qous To Armant

Location : st3 6474920 E=32°54'53.6" N=25°4923.7"

Type of sample : Seil Embankment

Delivery Date : 22/8/2023

Reporting Date :26/8/2023

Reporting No.  : 08

Load Penetration Curve of CBR Test

ASTM D-1883
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Company Name

Project
Testing Date

Consulting Engineering Bureawu & [Laboratories
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Dassl As,a

: Electric Express Train — HSR From Qous To Armant

: 24/09/2023

Soil type : Uppar Embankment

Location : ST from 647+840To 648+100

Level :-125M

Report No. : 93

Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Tws | swten | el | Sukomaly | st | Do ey | peutest | Accspianc

! 647+880 1798 2.21 5.8 2.09 96.8% Comply
2 - 1854 2.19 5.5 2.07 96.0% Somply
3 BATEHAD 1945 2.20 6.4 2.07 95.8% Comply
4 647+980 2014 2.23 6 211 97.6% Comply
5 648+000 1949 2.21 6.4 2.07 96.0% Comply
6 CABSDAD 1433 2.25 5.6 2.13 98.4% Comply
7 6484080 1570 2.23 5.8 2.11 97.5% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density = 2.16 gm/cm?
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Company Name : a8l 4s
Project : Electric Express Train — HSR From Qous To Armant -
Location : st: 647+920 E=32°54'53.6" N=25°4923.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date : 26/8/2023
Reporting No. : 08

Dear Gentleman,
Attached here with the delivered on 22 / 8 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis accordmg to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-43 18
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : a <l 48
Project : Electric Express Train — HSR From Qous To Armant _

Location : st: 647+920 E=32°54'53.6" N=25°4923.7"

Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date :26/8/2023

Reporting No.  : 08 =

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size | Sie(vIeI:\Size Passing %
(mm) ;
50 2 98.3
37.5 1.5 91.6
55 1 80.2
19 % 70.8
12.50 & 59.8
9.50 3/8 52.2
4.75 4 497
2.00 10 34.3
0.425 40 il
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Company Name : a S 48 34
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date :26/8/2023
Reporting No.  : 08

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
Test
es %)
Percentage of material finer than 1.5
Sieve Size 75 uM  (N0.200) '
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Company Name : a8 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°4923.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date :26/8/2023
Reporting No. : 08

Results of liquid limit and plasticitv index

of soils according to ASTM D-4318
: Results
Test (%)
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

ACCREDITED
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Company Name : a8l 48 14

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date  : 22/8/2023

Reporting Date :26/8/2023

Reporting No. : 08

Soil Classification According To Project Specs :

Results Limits according
TEST :
(%) Projects Specs

* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 34.3 Max350% | = | e
0.425 mm (No. 40). 16.3 Max 30 % Max50% | -
0.075 mm (No. 200). 1.5 Max 15 % Max 15% | Max15%
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit [ [ T . |
Plasticity index 0 Max6% | Max6% | Max10%

ACCREDITED
Tasting Laboratory
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Company Name : a <l 48 14

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date  : 26/8/2023

Reporting No.  : 08

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.18 -
2.16 -
2.14 -
2,12 A

21 -

dry denisty ( gm/cm?)

2.08 -

0 2 4 6 8 10 12

water content %

e Max dry density (gm/cm?) :2.17

e Optimum moisture content % 164 %
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Company Name : a8 4S
Project : Electric Express Train — HSR From Qous To Armant

Location s st: 647+920

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date : 26/8/2023

Reporting No.  : 08

|

E=32°54'53.6"

N=25°49'23.7"

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)

mm Inch

0.64 0.025 0.61
1.27 0.050 1.82
1.91 0.075 3.04
2.54 0.100 4.15
3.18 0.125 3.12
3.81 0.150 2,82
445 | 0.175 6.33
5.08 0.200 6.63
6.35 0.250 6.74

CBR Result Stress (Mpa) CBR %

Notes:

1- Attached graph shows penetration resistance versus penetration magnitude.

2- The sample was compacted to dry density of = 2.17 (gm /cm?)

At = 6.4 % optimum water content,
3- Surcharge load 4.50-K gz

4- CBR > 10 for mlddle and Iuwenemhq{\kments
m

cording project spec page No 36.
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Company Name : a_S) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°4923,7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023

Reporting Date : 26/8/2023

Reporting No. : 08

Load Penetration Curve of CBR Test

ASTM D-1883
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Project : Electric Express Train — HSR From Qous To Armant

Testing Date : 28/09/2023

Soil type : Upper Embankment

Location : ST from 650+700 to 650+800

Level :-1.25M

Report No. 113

Compactlon test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of AesaBlane
Test # Stati Volume Density Content Density Compaction ep
ation cm? gm/ cm? % (gm/ cm?3) (%)

1 650+720 1738 2.20 6.4 2.07 95.2% Comply
2 650+740 1794 2.21 5.8 2.09 96.2% Comply
3 650+760 1559 2.22 6 2.09 96.5% Comply
4 650+780 1561 2.19 5.6 2.07 95.4% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm3
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Company Name : da ganl) &Y glall o S 48yl

Project

: Electric Express Train — HSR From Qous To Armant

Location . St: 650+800 E=48947.1891 N=2854194.3005
Type of sample : Soil Embankment

Delivery Date : 06/08/2023

Reporting Date  : 10/08/2023

Reporting No. ¢ 04

Dear Gentleman,

Attached here with the delivered on 6 / 8 /2023

This sample is representative for 5.000 M?

Materials test

l.
2
3
4.
5
6

Sieve analysis according to ASTM D-422.

_ Material finer than sieve No. 200 according to ASTM D-1 140.
. Liquid limits and plasticity index of soil according to ASTM D-4318.

Soil classification according to Project Specs.

_ Proctor Test according to ASTM D-1557
_ CBR according to ASTM D-1883
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

RESULTS OF SIEVE ANALYSIS According to ASTM

& Laboratorfes
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: @M\Q&gmeﬂ\kﬁ
. Flectric Express Train — HSR From Qo
. St: 650+800 E= 48947.1891 N=2854194.3005

: Soil :Embankmem
: 06/08/2023
: 10/08/2023
: 04

us To Armant

D-422.

Sieve Size

Sieve Size

i) (IN) Passing %
50 2 | 97.5
37.5 1.5 ‘ 90.8
25 ‘; 1 783
19 Ys ‘}f 72.4
12.50 Vs ‘ 58.2
9.50 3/8 \ 51.3
4.75 4 \ 49.3
2.00 10 | 44.2
0.425 40 | 21.5
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Company Name : 4xgead) <Y gliall 5 S 48
Project : Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E= 48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No.  : 04

Materials finer than 75 pm (n0.200) sieve
By washing ASTM D-1140.

Results
Test %)
Percentage of material finer than 6.8
Sieve Size 75 uM  (N0.200) '
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Company Name : 4 gaal) Y glall o <11 48 5
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Results
Test (%)
Liquid Limit | 0
Plastic Limit 0

Plasticity Index 0
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date

Reporting No. : 04

: Electric Express Train — HSR From Qous To Armant
. St: 650+800 E=48947.1891 N=2854194.3005

: Soil Embankment
: 06/08/2023
: 10/08/2023

Soil Classification According To Project Specs :

= Besilts lelt.S according
(%) Projects Specs

s Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 44.2 Max50 % | - | -
0.425 mm (No. 40). 21.5 Max 30 % Max50% | -
0.075 mm (No. 200). 6.8 Max 15 % Max 15 % Max 15 %
Characteristics of fraction!.passing 0.425 mm (No.40)
Ciquid Limit | | e | e | e
Plasticity index 0 Max 6% | Max6% | Max10%

£ =1
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Company Name : 4zagasl) e gliall o <11 A4S
Project : Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date  : 10/08/2023
Reporting No. : 04

Moisture — Density relation of soil
Test result (Modified proctor test)

. ASTM D-1557
2.22 -
22
§ 218
£ %
o 216 -
g 214
< i
- |
> 2.12
o :
2.1 ‘|
0 2 4 6 8 10
i water content %
o Max dry density (gm/cm?) :2.20
o Optimum moisture content % : 6.4 %
MM
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Company Name : 4agal N gBall o K1) AS

Project : Electric Express Train — HSR ¥rom Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
peusay stress on piston (Mpa)

mm Inch

0.64 0.025 0.43
1.27 0.050 1.47
1,91 0.075 2.48
2.54 0.100 3.49
3.18 0.125 4.61
3.81 0.150 5.82
4.45 0.175 7.04
5.08 0.200 8.36
6.35 0.250 11.45

CBR Result : Stress (Mpa) CBR %

Notes:
I- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.20 (gm /em?)
At = 6.4 % optimum water content.
3- Surchargeodd 50 egun,,
4- CBR > 10 for'migdie-and-loweiembankménts
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Company Name : 4w gal) &Y gliall o 1) 45
Project : Electric Express Train — HSR ¥rom Qous To Armant
Location : St: 650+800 E= 48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Load Penetration Curve of CBR Test
ASTM D-1883
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Company s a4
Project : Electric Express Train - Sector (5) — Qous to Arment.
Subject : Determine the deformation and strength characteristics of soil by the

plate loading test according specifications DIN 18134:2012-04 and project requirements
lest Location : Station  651+100 to  651+120

Station 1 651+110
Level :-1.5

Test Date : 26/09/2023
Repot Date : 01/10/2023
Type of soil : Original Earth
Report No. 1 01

Dear Gentleman,
According to the above mentioned subject the test performed as follows:-

Apparatus
1. Loading plates consists of two plates with 300 mm and 300 mm diameter

. The thickness of plates 30 mm
. Dial gauges with accuracy 0.01 mm to measuring the settlement
. Steel straightedges with magnelic supports to fixed the dial gauges

. Hydraulic jack with pump to transfer reaclive loads to the loading plates

a o N W N

. Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
7. Reaction loading system by roller compactor with weight approximately 15 ton.

8. Calibration cerlificates are atlached.

Test Procedure:

1. Clean the ground on test area to the required level with undisturbed soil
2. Install loading plates 300 mm and 300 mm diameter, hydraulic jack and 3 dial gauges
3. Prior {o starting the test applied preloading about 30 seconds.

4. The strain gauge and the dial gauge shall be set to zero

5. For a 300 mm loading plate, the limit values are 5.0 kg/cm 2

6. The load shall be applied in six stages, in approximately equal increments, until the required maximum normal
stress is reached.

7 Each chango o (fram stage o stago) shall bo eompltod within ono minute

8. Tha load shall ba releasad in 3 stages, (0 50 % , 25 %, and approxirmately 2 % of Uie maximurn luad.

9. Following unloading, a further (2 ") oading cycle shall be carried out, in which, however, the load is to be increased
only to the penultimate stage of the first cycle (so that the full load is not reached).
10. Al each stage the load shall be maintained until the rate of setliement of the plate becomes
less than 0.02 mm/min.
11. Remove the loads

Bl Consulting Englneering Bureau & Laboratories i
Rmtetrdnd g | T | Juslne CimiSe
( hedeB g 72 L iy y S btz g o0 L
5 219 - 991 - 537wl Jupudd @)
-‘:\ :U_ljjji-‘);;.ﬁ‘ﬁ VL B ¥ ned 531 35,80

3 El Malek El Afdal Street d.éain Elledf & ¥
Zamalek, Cairo. 5yalal - Elrle Wi
Tel.& Fax : 27367231 - 27363093 . a4+ Seads

P —— YVYIY QY - YVIIVYYY @ uSLa + Geads

Testing Labortatory WWW.Cel-egypt.Com
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Report
1. Evaluation and representation of results.
2. Load Settlement curve.
3. 1he test report content the following.-
o location of test site - Dimension of loading plate.

o Measuring device used - Type of sail.
o Type of Bedding material below the plate -Weathering condition.

Time and date of measurements - Unusual observation made during test .

Dial gauge reading and corresponding normal stress - Loading-settlement curve.

o Description of the soil condition below the plate after testing.

Report
o Type of soil : Original Earth
o Job requiremer : Ev2 > 40 MPa
ftem Descriptions .
Type of bedding material below the plate Natural Soil
Plate Diameter (mm) 300
date of measurement : 26/03/2023
Unusual observation made during test NO
Description of the soil conditions below the plate after testing No deformation
Evaluation and representation af results
) Second
Station First Cycle Eyl E
Test No. Location | Level Cycle \Igatiow
From Ta (m) Fy (MPa) | Ey,(Mpa)
1 651+100 | 651+120 | *65T+110 | 15 86.7 170.6 1.07
’vl’zmw Al :ﬁ K 3
Cong ”*'”J Engidoering Kureau & Laboratories &
Atdend gl | H‘)L..««uw'ﬁ’( I EP NI )
¢ "n"iﬁ T bl it 0 bk ) poind '
L 219 - 9917 - 537 ! Jupall @l f;
a)al.n.’l..ul.mv,.ll_w.gm TR 531 35510 g
3 El Malek El Afdal Street Juadd ety v
Zamalek, Cairo. 5 yalal - Eltle 3
Tel.& Fax : 27367231 - 27363093 yvyay. - 3+ Geald
e R TE QY - YVYTvYY) . uuSl& + u}a*b
Testing Labortatory WWW.Cel-egypt.COIn
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Consulting Engineering Bureau & Laboratories
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Company Name e Ak
Project : Electric Express Train - Sector (5) ~ Qous to Arment.
Test Date : 26/09/2023
report date : 01/10/2023
Station : 651+110
Test No. : 01
Nonrepetitive Static Plate Load Tests of Soils
DIN 18134
Loading Stage (1)
i Stress Settlement Settlement
Loading Dial 1 il Dial 2 m Average
Kg/cm2 mm mm
0 0.00 20.00 0.00 20.00 0.00 0.00
1 0.83 19.78 0.22 19.79 0.21 0.22
2 1.66 19.57 0.43 19.60 0.40 0.41
3 2.50 19.35 0.65 19.39 0.61 0.63
4 3.33 19.13 0.87 19.17 0.83 0.85
5 4.17 18.95 1.05 19.00 1.00 1.03
(] 5.00 18.73 1.27 18.78 1.22 1.25
‘Unloading Stage (1)
. Stress ) Settlement . Settlement
Loading Dial 1 Dial 2 Average
Kg/cm2 mm mm
1 2.50 18.82 1.18 18.87 1.13 1.16
2 1.25 19.15 0.85 19.17 0.83 0.84
3 0.100 19.48 0.52 19.50 0.50 0.51
Loading Stage (2)
i Stress Settlement Settlement
Loading Dial 1 ettemen Dial 2 Average
Kg/icm2 mm mm
0 0.83 19.28 0.72 19.30 0.70 0.71
bximately equ 1.66 19.14 0.86 19.25 0.75 081
stress is reached.
2 2.50 19.05 0.95 19.13 0.87 0.91
3 3.33 18.95 1.05 19.00 1.00 1.03
4 417 | _18.80 1.20 18.95 1.05 1.13
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Project : Electric Express Train - Sector (5) - Qous to Arment.
Test Date : 26/09/2023
report date : 01/10/2023
Station : 651+110
Test No. 101
Nonrepstitive Static Plate Load Teste of Soils
DIN 18134
‘ T stress On Sail (kefema)
i 000 025 0.50 0.75 1.00 1.25 1.50 1.75 2.00 2.25 2.50 2.75 300 3.25 3.50 375 4.00 4.25 4.50 475 S5.00 S5.25
0.00 : ; - : . . ; PR
0.10 ;
0.20
0.30
3 0.40
E
= 0.50
e
‘g 0.60
= 070 ;
o
g 0.80
& o090
1.00
1.10
1.20
i R —— !
140 |
Loading (1) 0 1 2 3 4 5 6 UnLoading (1) 1 2 3 4
Stage(Kg) 0 586 1172.8 | 1766.3 | 2352.6 | 2946.1 | 3532.5 Stage(Kg) 3533 | 1766 | 884 71
Stress (Kg/cm2) 0.00 0.83 1.66 2.50 3.33 4.17 6.00 Stress (Kg/cm2) 5.00 2.50 | 1.250| 0.10
Settlement (mm) 0.00 0.22 0.41 0.63 0.85 1.03 1.25 Settlement (mm) 1.25 1.16 | 0.84 0.51
D(mm)= 300 | [stmm)=] 038 [samm= oss | as= 0.51 |
Evi (MPa)= (0.76"DA0)/AS 86.7
Loading (2) 0 1 2 3 4 5 Ev2/Evi = 1.97
Stage(Kg) 0 586.395 | 1172.8 | 1766.3 | 2352.6 | 2946.1
Stress (Kglcm2) 0.10 0.83 1.66 2.50 3.33 4.17
Settlement (mm) 0.51 0.71 0.81 0.91 1.03 1.13
D(mm)= 300 | [s1@m=] o079 [samm= 105 | as= 0.26 |
Evz(MPa)=  [(0.75'D*A0)/AS 170.6
Ev1 = Modulus of deformation during the loading stage.
Ev2 = Modulus of doformation during the Reloading stage.
D = Plate diameter (mm)
Ds = The difference between 0.3 and 0.7 from the maximum loading (smax) (kglcm?)
DS = Difference in settiements corresponding to 0.3 and 0.7 from the maximum loading (mm)
BT e T Aot W o . ;,!.’ﬁ:v.ﬂﬁfl ?
] 7 B
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Company Name

Project
Testing Date

J

Consulting Engineering Bureauw & [Laboratories
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: Electric Express Train — HSR From Qous To Armant
: 26/09/2023

Soil type : Middel Embankment
Location : ST from 651+100 To 651+120
Level :-15M
Report No. 199
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Moistur
Bulk Dry Degree of
Hole . e . . | Acceptan
Test # . Density Density | Compacti
Station | Volume it Content (@m/cmy) | on (%) ce
cm?3 9 % g °
1 651+110 1437 2.23 5.5 2.12 97.5% Comply

» Degree of compaction based on proctor test dated At

e Max. dry density =2.17 gm/cm?
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Company Name : 4xagaxdl & slall o 1) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No. : 04

Dear Gentleman,
Attached here with the delivered on 6 / 8 /2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

L.
2.
3.
4.
5.
6.
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Company Name : 4 geall &Y gliall o <)) 48 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date  : 6/8/2023
Reporting Date : 10/8/2023
Reporting No. : 04

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sie;,[?\gize Passing %
(mm) '
50 2 99.1
37.5 1.3 03.5
25 1 87.6
19 ‘ Ya 74.6
12.50 % 628
9.50 3/8 51.0
4.75 _ 4 36.8
2.00 10 21.4
0.425 40 13.6
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Company Name : 4w geadl < gliall 5 ) 48 L
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No.  : 04

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
Test
Tes (%)
Percentage of material finer than 3.2
Sieve Size 75 tM  (N0.200) '

/\CCREDITED
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Company Name : 4 gand) &Y gliall o 1) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No. : 04

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test Rff/: )l-ts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

3 Bl Matelc B! afila! Street
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Company Name : 4sa gandl &Y gl8all 5 <) 4 L

Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940
Type of sample : Original Earth

Delivery Date : 6/8/2023

Reporting Date : 10/8/2023

Reporting No. : 04

Soil Classification According To Project Specs :

Limits according
Result
TEST 5 i :
(%) Projects Specs

* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 214 Max50 % | - | e
0.425 mm (No. 40). 13.6 Max 30 % Max 50 % | = ------
0.075 mm (No. 200). 8.2 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit | ____ 1 ___ | 1
Plasticity index 0 Max6% | Max6% | Max10%
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Company Name : 4 gaadl &Y gliall o <I) 48 L
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No.  : 04

Moisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557
1.8 -
1.78 -

~ 176 - SER
E 1.74 - N

E 172

> 17 _ ‘

i '

‘=  1.68 - . SO N BS Com SRR 0 Lol L SR

% 1.66 - - : : o
E 1.64 i e .

1.62 vt B i e ,
0 2 ! 4 6 8 10 12 14
water content %
e Max dry density (gm/cm?) : 1.78
e Optimum moisture content % :9.8 %
Signature, -
; . B ¢ R ¥
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Company Name : 4a gl ¥ gliall a Sl 4 yd

Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940
Type of sample : Original Earth

Delivery Date : 6/8/2023

Reporting Date : 10/8/2023

Reporting No. : 04

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)

mm , Inch

0.64 | 0.025 0.25
1.27 0.050 0.66
1.91 0.075 1.01
2.54 0.100 1.32
3.18 0.125 1.62
3.81 0.150 1.77
4.45 0.175 1.87
5.08 0.200 1.90
6.35 0.250 1.92

CBR Result Stress (Mpa) CBR %
it e RmpE e 19.1%

Notes:
I- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 1.78(gm /cm?)
At = 9.8 % optimum water content.
3- Surcharge load 4.50 Kg
4- CBR > 10 for mi

nts according project spec page No 36.
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Company Name : 4zegaedl e gliall 5 <)) 48 5
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No.  : 04

°

Load Penetration Curve of CBR Test
ASTM D-1883
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Project

Testing Date

Consulting Engineering Bureaw & [.aboratories
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! Electric Express Train — HSR From Qous To Armant

: 28/09/2023

Soil type : Upper Embankment

Location : ST from 650+700 to 650+800

Level =125 M

Report No. 113

Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Aedaniang
Test # Stati Volume Density Content Density Compaction :
ation cm? gm/ cm? % (gm/ cm?3) (%)

i 650+720 1738 2.20 6.4 2.07 95.2% Comply
2 650+740 1794 2.21 5.8 2.09 96.2% Comply
3 650+760 1559 2.22 6 2.09 96.5% Comply
4 650+780 1561 2.19 5.6 2.07 95.4% Comply

» Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm3

(22
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Company Name : Asa gall &Y glBall o sl 48

Project . Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No.  : 04

Dear Gentleman,
Attached here with the delivered on 6 /

8 12023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.

Liquid limits and plasticity index of soil acco
Soil classification according to Project Specs.
Proctor Test according to ASTM D-1557
CBR according to ASTM D-1883

Oy th e W P

) e
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-

ACCREDITED
Tastmnyg L atary

SUUL

Material finer than sieve No. 200 according to ASTM D-1140.

rding to ASTM D-4318.
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Company Name : A gead) Y glRall 5 <) AS i
Project . Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No.  : 04

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size : Sieve Size
(mm) o Passing %
s : 97.5
37.5 1.5 90.8
® - L 78.3
- & 72.4
12.50 Y, -
9.50 3/8 51.3
4.75 4 49.3
2.00 10 44.2
0.425 40 -~

et 7‘.-"‘.1"‘"-’:‘"54.
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3 l@ﬁafg’)“-")s;; 4




Corrsieitirng Emgginaering SBuraiir & Laboratoriess
e bt @Y § 8 5 LT T L b A

Company Name : 4 gasdl Y 5lall o <) 48
Project : Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results
Test %)
Percentage of material finer than 6.8
Sieve Size 75 uM  (N0.200) '
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Company Name : 4xaganl) &Y sliall o 1) 48 1

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test i
Liquid Limit | 0
Plastic Limit 0
Plasticity Index 0
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Company Name : 43 geadl OY gliall o 1) FEgW
Project : Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E= 48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023

Reporting No. : 04

Soil Classification According To Project Specs :

Limits according

TEST Results .
(%) Projects Specs
s Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 44.2 Max50% | - | -
0.425 mm (No. 40). 21.5 Max 30 % Max50 % |  ------
0.075 mm (No. 200). 6.8 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Ciquid Limit | | e | e | e
Plasticity index 0 Max 6% | Max6% | Max10%
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Company Name : 4xgasll e gliall o <) A8 )
Project : Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No.  : 04

Moisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557
2.22 -
2.2
E 218 -
S
£
® 216
g 214
o}
T 212
=
2.1 -
0 .2 4 6 8 10
i water content %
o Max dry density (gm/cm?) :2.20
o Optimum moisture content % : 6.4 %
ﬂﬂwmmm
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Company Name : 4w geadl &Y gliall p S AS
Project : Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)
mm | Inch
0.64 0.025 0.43
1.27 0.050 1.47
1.91 0.075 2.48
2.54 0.100 3.49
3.18 0.125 4.61
3.81 0.150 5.82
4.45 0.175 7.04
5.08 0.200 8.36
6.35 0.250 11.45
CBR Result | Stress (Mpa) CBR %
R e

Notes:

|- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.20 (gm /cm?)
At = 6.4 % optimum water content.
3- Surchargeoad 2 50 gnm
P &y ‘»‘.'E‘:?aa : -'f'!a@m:
4~ CBR>10 fg#'mi "Iowe‘n:é&p,a_rl&m_é“

ccording project spec page No 36.
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Company Name : a sl 4s)&
Project : Electric Express Train — HSR From Qous To Armant
Testing Date : 28/8/2023

Soil type : Middle Embankment
Location : ST from 647+660 To 647+680
Level :-1.5M
Report No. 104 -
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
. Test Hole Bulk ; : Degree of
Test # Sitatien Volume | Density gm/ MOIstur(: By Dens;ty Compaction | Acceptance
4 A Content % | (gm/cm?®) ;
cm cm (%)
1 647+670 1654 2.09 5.3 1.99 96.4 Comply

e Degree of compaction based on proctor test dated At

e Max. dry density = 2.06 gm/cm3

e At optimum moisture content = 6.4 %

Signature |/ ...... &Q}b\——‘}'\ <
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Company Name : a8l 48
Project : Electric Express Train — HSR From Qous To Armant ~
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023
Reporting Date : 26/8/2023
Reporting No.  : 08

Dear Gentleman,
Attached here with the delivered on 22 / 8 /2023

This sample is representative for 5.000 M2

Materials test

Sieve analysis accordlng to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D- 4318
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : a8 is gn

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°4923.7"

Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date : 26/8/2023

Reporting No. : 08 =

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size ; Sieve Size
(Mm) ; o Passing %
>0 | 2 98.3
37.5 15 "
2 ! 80.2
o % 70.8
12.50 1, : e
9.50 3/8 532
4.75 4 "
299 1 34.3
0.425 | ~ 40 3
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Company Name : s &Il 48
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date :26/8/2023

Reporting No.  : 08 .

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
t
Tes (%)
Percentage of material finer than 15
Sieve Size 75 uM  (N0.200) '
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Company Name : a8 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date 2 22/8/2023
Reporting Date :26/8/2023
Reporting No. : 08

Results of liquid limit and plasticitv index
of soils according to ASTM D-4318

Test Rff/: ;ts
Liquid Limit 0
Plastic Limit 0
Plasticity Index | 0
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Company Name : a ) 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : stz 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date  :22/8/2023
Reporting Date :26/8/2023
Reporting No. : 08

Soil Classification According To Project Specs :

Resilts Limits according
TEST ;
(%) Projects Specs
* Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 34.3 Max50 % | e | e
0.425 mm (No. 40). 16.3 Max 30 % | Max50 % —
0.075 mm (No. 200). 1.5 Max 15 % Max 15 % | Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit [ [ T — T
Plasticity index 0 Max6% | Max6% | Max10%
The test at ‘B\y o0 Not Comply ) with specifications limits
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Company Name : a Sl 4 o4

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49"23.7"
Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date  : 26/8/2023

Reporting No. : 08

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2,18 e

2.16 -

2.14 -

2.12

2.1 -

dry”denisty (gm/cm?)

2.08 -

0 2 4 6 8 10 12

water content %

e Max dry density (gm/cm?) :2.17

e Optimum moisture content % :6.4 %
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Company Name : a Sl 48

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date :22/8/2023

Reporting Date : 26/8/2023

Reporting No. : 08 |

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
L stress on piston (Mpa)
mm Inch
0.64 0.025 0.61
1.27 0.050 1.82
1.91 0.075 3.04
2.54 0.100 4.15
3.18 0.125 5.12
3.81 0.150 5.82
4.45 | 0.175 6.33
5.08 0.200 6.63
6.35 0.250 6.74
CBR Result Stress (Mpa) CBR %
At 0.:) ézzhfnii mm) St.6 ?;a(;ue Sampflrsesults 60.2 %

Notes:

1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.17 (gm /cm?)

At = 6.4 % optimum water content.
3- Surcharge load 4.50-K gz, -

4- CBR> 10 for mlddle and lo,wemgm nkments-according project spec page No 36.
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Company Name : &) 484
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date :22/8/2023

Reporting Date : 26/8/2023

Reporting No. : 08

Load Penetration Curve of CBR Test

ASTM D-1883
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Project : Electric Express Train — HSR From Qous To Armant
Testing Date : 25/09/2023
Soil type : Upper Embankment
Location : ST from 649+760TO 649+840
Level -1 M
Report No. 1 95
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Moi
= Bulk olstur Dry Degree of
Hole . e . . | Acceptan
Test # . Density Density | Compacti
Station | Volume m/ cm? Content (gm/cmd) | on (%) ce
cm? d % 9 °
1 649+798 1310 2.29 6 2.16 99.6% Comply
2 649+830 1352 2.22 6.4 2.09 96.2% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density =2.17 gmlcm3

o At optlmﬂ‘m moi ;
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Company Name : &0 48 44

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 648+100 E=32°54'49.4" N=25°49'23.1”
Type of sample : Soil Embankment

Delivery Date : 20/8/2023

Reporting Date : 24/8/2023

Reporting No. : 07-1

Dear Gentleman,
Attached here with the delivered on 21 / 8 /2023

This sample is representative for 5.000 M®

Materials test

Sieve analysis according to ASTM D-422
Material finer than sieve No. 200 acco1d1ng to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : 2 &0 48,4

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 648+100 E=32°54'49.4” N=25°49'23.1"
Type of sample : Soil Embankment

Delivery Date : 20/8/2023

Reporting Date  : 24/8/2023

Reporting No. : 07-1

RESULTS OF SIEVE ANALYSTS According to ASTM D-422.

Sieve Size sl g g
e (IN) Passing %
50 2 96.4
37.5 1.5 90.4
25 i 79.6
19 3 Y 70.6
12.50 72 61.7
9.50 3/8 55.4
4.75 4 45.4
2.00 10 40.3
0.425 40 20.9
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Company Name : a1 48 &

Project : Blectric Express Train — HSR From Qous To Armant
Location : st: 648+100 E=32°54"49.4" N=25°%49723.1"
Type of sample : Seoil Embankment

Delivery Date : 20/8/2023

Reporting Date ; 24/8/2023

Reporting No. : 07-1

Materials finer than 75 um (no0.200) sieve
By washing ASTM D-1140.

; Results
Test %)
Percentage of material finer than 2.7
Sieve Size 75 uM  (No.200) ’
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Company Name : s &l 48 14

Project : Electric Express Train — HSR From Qous To Armant
Location : st; 648+100 E=32°54'49.4" N=25°9'23.1"

Type of sample : Soil Embankment

Delivery Date : 20/8/2023

Reporting Date : 24/8/2023

Reporting No. : 07-1 -

Resuﬂ‘ts‘ of liguid limit and plasticity index
of soils according to ASTVI D-4318

Test R(e:;::élis
Liquid Limit 0
Plastic Limit 0
Plasticity Index | 0
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Project : Electric Express Train — HSR From Qous To Armant

Location : st: 648+100 E=32°54'49.4" N=25°49'23.1"

Type of sample : Soil Embankment

Delivery Date :20/8/2023

Reporting Date : 24/8/2023

Reporting No.  : 07-1

Soil Classification According To Project Specs :
Results Limits according
TEST .
(%) Projects Specs

*  QGroup Classification (A-1-3) (A-1-3) (A-1-b) (A-2-4)
2.00 mm  (No.10). 403 Max50% |  —— | e
0.425 mm (No. 40). 20.9 Max 30 % Max 50 % | -
0.075 mm (No. 200). 27 Max 15% | Max15% | Max 15%
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit 1 I T . _—
Plasticity index 0 Max6% | Max6% | Max10%

.........................
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Company Name : a3 s\éya

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 648+100 E=32°54'49.4" N=25°4923.1"
Type of sample : Soil Embankment

Delivery Date : 20/8/2023

Reporting Date : 24/8/2023

Reporting No. : 07-1

Moisture — Density relation of soil
Test result (Modified procior test)
ASTM D-1557

2.16 -
2.15
2.14
2.13
212
2.11
2.1 4
2.09 -
2.08 -

dry denisty ( gm/cm? )

water content %

o Max dry density (gm/cm?) :2.15
o Optimum moisture coftent % .. :6.4 %
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
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: Electric Express Train — HSR From Qous To Armant

: st: 648+100 E=32°54'49.4"

: Soil Embankment
: 20/8/2023
2 24/8/2023

N=25°49"23.1"

Reporting No, : 07-1
Test Results of California Bearing Ratio on Base Materials
ASTM D 1883
it stress on piston (Mpa)
mm Inch
0.64 0.025 0.56
1.27 0.050 1.52
1.91 0.075 2.43
2.54 0.100 3.19
3.18 0.125 3.90
3.81 0.150 4.38
4.45 0.175 4.71
5.08 0.200 491
6.35 0.250 4.96
CBR Result Stress (VMpa) CBR %
At O.:);nlceltlrft.izi mm) ! St.g’ga(;ue Samglflt;sults 46.2 %

Notes:

[- Attached graph shows penetration resistance versus penetration magnitude.

2- The sample was compacted to dry density of = 2.15 (gm /cm?)

At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kg.

4- CBR > 10 for middle a
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Company Name : a 81148 o5
Project : Electric Express Train — HSR From Qous To Armant
Loeation : st: 648+100 E=32°54'49.4” N=25°49'23,1"
Type of sample : Soil Embankment
Delivery Date : 20/8/2023
Reporting Date :24/8/2023
Reporting No. :07-1
Load Penetration Curve of CBR Test

ASTM D-1883
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Project

Testing Date

Consulting Engineering Bureaw & {_aboratories
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Dol as il
! Electric Express Train — HSR From Qous To Armant
: 20/09/2023

Soil type : Upper Embankment
Location : ST from 649+820 To 649+840
Level :-1.25M
Report No. 1 76-5
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Kicobians
Test# Stati Volume Density Content Density Compaction :
ation cm? gm/ cm?3 % (gm/ cm?) (%)
1 649+830 1312 2.29 7.4 2.13 98.7% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density = 2.16 gm/cm3

f
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Company Name : 4 gandl &Y gliall o <) 48 L
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Orig‘inal Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No. : 04

Dear Gentleman,
Attached here with the delivered on 6 / 8 /2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940
Type of sample : Original Earth
Delivery Date  : 6/8/2023
Reporting Date : 10/8/2023
Reporting No. : 04
RESULTS OF SIEVE ANALYSIS According to ASTM D-422.
Sieve Size SieE/I?VS)ize Passing %
(mm)
50 2 99.1
37.5 1.5 93.5
25 1 87.6
19 Ya 74.6
12.50 2 62.8
9.50 3/8 51.0
4.75 4 36.8
2.00 10 214
0.425 40 13.6
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Company Name : 4 gand) <Y glall 5 1) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No. : 04

Materials finer than 75 um (no0.200) sieve
By washing ASTM D-1140.

Results
Test %)
Percentage of material finer than 3.2
Sieve Size 75 uM  (No0.200) '

3 Fi Malek Fi afdal Shee!
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Company Name : 4z gl & gl8all o 1) 4 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No. ;04

Results of liguid limit and plasticity index
of soils according to ASTM D-4318

Test RE’:/: )lts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

3 B Matel € Afrat Street
Zan , Gaire

Yl Fax 27367237 - 275383003
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Company Name : 4z gasd) &Y gliall 5 <) 45 i
Project : Electric Express Train — HSR From Qous To Armant

Location : St (651+800)

Type of sample : Original Earth
Delivery Date : 6/8/2023 .
Reporting Date : 10/8/2023

Reporting No. : 04

Soil Classification Accoi*ding To Project Specs :

Zone : From 651+700 To 651+940

Limits according

-------------------------

TEST Results ‘
(%) Projects Specs
e QGroup Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 21.4 Max50% | - |
0.425 mm (No. 40). 13.6 Max 30 % Max 50% | -
0.075 mm (No. 200). 8.2 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit T _——— | — 1
Plasticity index 0 Max6% | Max6% | Max10%
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Company Name : 4xagand) &Y gliall o 1) 48 i

Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No. : 04

Moisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557
1.8 -
178 4 - : a8
§ 174 : Pl
E 172
E. 1.7 -
e 168 -
[ v
'g 1.66 - i
LS 1.64 o S s
1.62 - A
0 2 4 6 8 10 12 14
water content %
e Max dry density (gm/cm?) : 1.78
e Optimum moisture content % :9.8%
g TR R ,1
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Company Name : 4agasll ¥ gliall o 1) 45 18
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940
Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No.  : 04
Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)
mm : Inch
0.64 | - 0.025 0.25
1.27 0.050 0.66
1.91 0.075 1.01
2.54 0.100 132
3.18 0.125 1.62
3.81 0.150 1.77
4.45 0.175 1.87
5.08 0.200 1.90
6.35 0.250 1.92
CBR Result Stress (Mpa) CBR %
B s e —

Notes:
1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 1.78(gm /cm?)
At = 9.8 % optimum water content.
3- Surcharoe load 4, 50 Kg
4- CBR > 10 for ‘_g dle"5Td lower.em n*kmg\xs accordmg project spec page No 36.
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Company Name : 4w ganl) &Y glall 5 <) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St (651+800) Zone : From 651+700 To 651+940

Type of sample : Original Earth
Delivery Date : 6/8/2023
Reporting Date : 10/8/2023
Reporting No.  : 04

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name
Project
Testing Date

Consulting Engineering Bureau & Laboratories
A gy O S Ly Jolne lSla

Dl as 4
. Electric Express Train — HSR From Qous To Armant
: 5/10/2023

Soil type : Middle Embankment
Location : ST from 651+760 To 651+780
Level -4 M
Report No. 1144
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Accsblane
Test # Stati Volume Density Content Density Compaction :
aton cm?® gm/ cm? % (gm/ cm?) (%)
651+770 Cc I
1 943 2.26 5.3 2.15 98.9% omply

Degree of compaction based on proctor test dated At

° Max. dry density = 2.17 gm/cm3
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Company Name : 4ueganll &Y gliall 5 <) 48 4
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Dear Gentleman,
Attached here with the delivered on 30/ 9 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : 4agend) &Y glall 5 <11 48 14

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sieye Size :
) (IN) Passing %
50 » 2 97.3
37.5 1.5 91.1
25 1 85.2
19 Y2 71.1
12.50 72 62.0
9.50 3/8 59.0
4.75 4 51.2
2.00 10 44.1
0.425 40 12.5
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Company Name : 4 ganl) &Y gliall o <) 4S i
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Materials finer than 75 um (no0.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 0.9
Sieve Size 75 uM  (N0.200) '
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Company Company Name  : 4xagadl &Y gliall o <) 45 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Results

Test %)

Liquid Limit 0

Plastic Limit 0

Plasticity Index 0
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Company Name : 4 gaadl &Y glall 5 1) 4S i
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment

Delivery Date : 30/9/2023
Reporting Date :4/10/2023

Reporting No. : 06-2

Seil Classification According To Project Specs :

Limits according

TEST Results :
(%) Projects Specs
« Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 44.1 Max50% | - | -
0.425 mm (No. 40). 12.5 Max 30 % Max 50 % | -
0.075 mm (No. 200). 92 Max 15 % Max 15 % Max 15 %

Characteristics of fraction

passing 0.425 mm (No.40)

Liquid Limit

........................

.........................

Max 6 % Max 6 % Max 10 %

The test results are (O Comply O Not Comp y ) with specifications limits
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Company Name : 4agand) &Y gliall 5 11 4S 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.19 .
2,18

T 217 4

€ 216 |

S |

= 215 4

> 214 -

2 243 4

()

T 212 -

c |

S 211
2.1 -
2.09 4o : , e

0 2 4 6 8 10
water content %
e Max dry density (gm/cm?) :2.18

S
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Company Name : 4o gand) G gliall 5 <) 4S 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)

mm Inch

0.64 0.025 0.43

1.27 0.050 1.32

1.91 0.075 2.28

2.54 0.100 3.17
3.18 0.125 4.00

3.81 0.150 ~ 4.66

4.45 0.175 5.12

5.08 0.200 5.55

6.35 0.250 6.33
CBR Result Stress (Mpa) CBR %

Notes:
I- Attached graph shows® penetration.resistance versus penetration magnitude.
2- The sample*was*eempagted to dry denSIty of = 2.18 (gm /cm?)
At=64 Y% opfﬂL’LL’rm ‘Watep’ceﬂtﬁal aboratorig,
3- Su1charge load ﬁidﬁg ¥l S alae i Tg, |
4- CBR > 10 for mldd]e aﬁff ﬁJWéI’ gmbapkme‘ﬁfs‘atcordmgfprqect spec page No 36.

Signature / .. /5 1 /~?aw, l‘."‘“_’ 2
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Company Name : 4w ganl) &Y glall o <) 48 L
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

.Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name : s 81} 4844

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 648+100 E=32°54'49.4" N=25°49'23.1"

Type of sample : Soil Embankment
Delivery Date : 20/8/2023
Reporting Date :24/8/2023
Reperting No. : 07-1

Materials finer than 75 um (no0.200) sieve

By washing ASTM D-1140.

-Sieve Size 75 uM  (No.200)

. Results
Test %)
Percentage of material finer than 2.7
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Company Name : 580 48,4
Project : Electric Express Train — HSR From Qous To Armant |
Location : st: 648+100 E=32°54'49.4" N=25°49'23.1"
Type of sample : Soil Embankment

Delivery Date : 20/8/2023

Reporting Date : 24/8/2023

Reporting No. : 07-1

Rewits‘ of liguid limit and plasticity index
of soils according to ASTM D-4318

Test R(e:;j its
Liquid Limit 0
Plastic Limit 0
Plasticity Index | | 0

Signature /... 22,
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date

: st: 648+100
: Soil Embankment
: 20/8/2023
:24/8/2023

s el AS 4
: Electric Express Train — HSR From Qous To Armant
N=25°49'23.1"

E=32°54'49.4"

Reporting No. : 07-1
Seil Classification According To Project Specs :
Results Limits according
TEST | ,
(%) Projects Specs

> Group Classification {(A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 49.4 Max50 % | e f e
0.425 mm (No. 40). 20.9 Max 30 % Max 50 % | = -
0.075 mm (No. 200). 2.7 Max 15 % Max 15% | Max15%
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit o [ R IR R
Plasticity index 0 Max6% | Max6% | Max10%

-------------------------

& . - .H'Nf"“"‘,ﬁ\.;. B
Signature. /-, /4}0@#@ oy
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QCREIBITED'
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Company Name : a8 is

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 648+100 E=32°54749.4" N=25°4923.1"
Type of sample : Soil Embankment

Delivery Date : 20/8/2023

Reporting Date : 24/8/2023

Reporting No. : 07-1

Moisture — Density relation of soil
Test result (Modified proctor fest)
ASTM D-1557

2.16

2.15
T 214
§ 213 4.
= !
E 212
> 211
@
= 2.1 -+
@
© 2.09 -
= :
S 208 - :

2.06 e e e

0 2 4 6 8 10 12
: water content %
o Max dry density (gm/cm?) :2.15
e Optimum moisture cofitent %o ... :6.4 %
L35 . B R St
. b TIFFLTURR SR — " %,
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Company Name
Project
Loecation

Type of sample

Delivery Date

Reporting Date

Reporting No.

Pt A2 G Y 9 S LTI T L Lo e TS

s a8 48 L

: Electric Express Train — HSR From Qous To Armant

: st: 648+100
: Soil Embankment
: 20/8/2023

: 24/8/2023

: 07-1

E=32°54'49.4"

N=25°49"23.1"

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
peleion stress on piston (Mpa)

| mm Inch
| 0.64 0.025 0.56

1.27 0.050 1.52

1.91 0.075 2.43

2.54 0.100 3.19

3.18 0.125 3.90
| 3.81 0.150 438
| 4.45 0.175 4.71

5.08 0.200 491
| 6.35 0.250 4.96
' CBR Result Stress (Mpa) CBR %
| At 0.;;;2:;2&24:] mm) ' St.6?/9a(;ue Samglfl:;sults 46.2 %

Notes:

4- CBR> 10 formiddie a

[- Attached graph shows penetration resistance versus penetration magnitude.

2- The sample was compacted to dry density of = 2.15 (gm /cm?)

At = 6.4 % optimum water content.
3- Surcharge load 4.50 Kg.

ngfrembgnknlgpts according project spec page No 36.




T rrsesidiricy EE I i@ siogy BBliroais S LDDOratorios

Pt e AT G T § 08 S LSBT Y b e b TS

Company Name : &1 48,4
Project : Electric Express Train — HSR From Qous To Armant
Loeation : st: 648+100 E=32°54'49.4" N=25°49'23.1"
Type of sample : Soil Embankment
Delivery Date : 20/8/2023
Reporting Date : 24/8/2023
Reporting No. :07-1

Load Penetration Curve of CBR Test

ASTM D-1883

6.00 -

&
o
o

B
o
S

2.00 =-neme

Stress on Piston (IViPa)
o
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1.00 -

0 1 2 3 4 5 6

Penetration {mm)

Tasting Laboratony
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Company Name : a sl as,é
Project : Electric Express Train — HSR From Qous To Armant
Testing Date : 5/10/2023

Soil type : Middle Embankment

Location : ST from 651+740 To 651+760

Level :-5M

Report No. 1143

Compactlon test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Accentans
Test# Stati Volume Density Content Density Compaction :
ation cm3 gm/ cm? % (gm/ cm3) (%)
651+750 C |
1 1700 2.24 6 2.11 97.3% OBy

Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?

o At optlﬁl&mm% A

+=6.4%__ |
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Company Name : 4w ganll ¥ gliall a sl 48 &
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date :30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Dear Gentleman,
Attached here with the delivered on 30/ 9 /2023

This sample is representative for 5.000 Mé

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

"""”"“'*'“ N “--wmmm
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Company Name : 4agaall <Y gliall 5 1) 45

Project : Electric Express Train — HSR From Qous To Armant
Location :St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment

Delivery Date : 30/9/2023

Reporting Date : 4/10/2023

Reporting No. : 06-2

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sl Size :
il (IN) Passing %
50 2 97.3
37.5 1.5 91.1
25 | 1 85.2
19 Ya 71.1
12.50 Va 62.0
9.50 3/8 59.0
4.75 4 51.2
2.00 10 44.1
0.425 40 12.5

ARt s o

" e S 4
. ‘%em & Laboratories
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Company Name : 4xgaal) &Y gliall o ) 4S 15

Project
Location

: Electric Express Train — HSR From Qous To Armant
: St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment

Delivery Date

: 30/9/2023

Reporting Date : 4/10/2023

Reporting No.

: 06-2

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
Test %)
Percentage of material finer than 9.9
Sieve Size 7S uM (No0.200)

Signature /..
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Company Company Name  : 4xagesll &Y gliall o 1) 48 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No.  : 06-2

Results of liguid limit and plasticity index
of soils according to ASTM D-4318

Test R?:/l: )lts
Liquid Limit 0
Plastic Limit ' 0
Plasticity Index 0

e e S—

,‘, \,onf‘L.!ung Engineering Bureau & Labosatar

Y ) it SR M Jatne ot
G -mjﬁfw |

zqg-mpﬂ-\uw«wm it 3 |
- m: n J.':L i..,\.\ltbm\-

WU R

Signature /..;/..

ACCREDITED
Tasting Laborotary



STy s
. J,,-‘i@‘_:.'

CorrSeiltirig Engirnccring Birreais & [ aboratorioss
Pt A DG Y et 5 LB el 1 Lo Laa<a et A

Company Name : 4agandl &Y gliall 5 <) A< 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Soil Classification According To Project Specs :

Resilés Limits according
TEST ;
(%) Projects Specs
|- Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 44.1 Max50 % | - | -
0.425 mm (No. 40). 12.5 Max 30 % Max 50 % |  ---—---
0.075 mm (No. 200). 9.2 Max 15 % Max 15 % Max 15 %

Characteristics of fraction passing 0.425 mm (No.40)

Liqud Lippie | T |

........................

Plasticity index 0 Max 6 % Max 6 % | Max10 %

.........................

The test results are ( o Comply - o Not Comply ) with specifications limits

SR A s e
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Company Name : 4 ga) &Y glall 5 <I) 48 1

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment

Delivery Date : 30/9/2023

Reporting Date : 4/10/2023

Reporting No.  : 06-2

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.19
2.18 -
- 217
§ 216
= i
E 215 ¢
> 214
2 213
Q i
T 212 -
=
T 211
2.1
2.09

0 2 4 6 8 10

water content %

e Max dry density (gm/cm?) :2.18

° Optimum moisturecontent% =~ +6:4 %

:

. ; uiting Engineeri}g Bugaau & Laboratoric:
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Company Name : 4 ganll &Y gl8al o 1) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No.  :06-2

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration stress on piston (Mpa)

mm Inch

0.64 0.025 0.43
1.27 0.050 1.32
191 | 0.075 2.28
254 0.100 3.17
3.18 0.125 4.00
3.81 0.150 4.66
4.45 0.175 5.12
5.08 0.200 5.55
6.35 0.250 6.33

CBR Result Stress (Mpa) CBR %

Notes:
I- Attached oraph Shows: penetratlﬂn resistance versus penetration magnitude.
2- The sample*wasemxxpac;ted to dry density of = 2.18 (gm /cm?)
At=6.4 % qpfxmhm‘ Watenwentgﬁf bor»t:)mr:cv
3- Smcharge loaq ﬁaQ Kﬁ B T N
4- CBR>10 for mldee,aH& fbv\@tgmbaﬁ)(mé“ﬁfs“artcordmg}prmect spec page No 36.

s ]l
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Company Name : 4 ganll ¥ gliall o 1) 45,5
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Load Penetration Curve of CBR Test

ASTM D-1883
7.00
6.00 -
& 5.00 -
=
S 4.00
o]
2
a.
g 3.00 o
A
Q
& 2.00
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1.00
0.00 -~ W I N ) S : ! S
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Company Name
Project
Testing Date

Conswulting Engineering Bureaw & [ aboratories
bL_f.:.u—&..l@J‘ ;:)1_)\.:&:.“}" Solana h.u.‘SA

el Asd
: Electric Express Train — HSR From Qous To Armant
: 5/10/2023

Soil type : Middle Embankment
Location : ST from 651+720 To 651+740
Level -4 M
Report No. 1142
. Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Acceptanc
Test# Stati Volume Density Content Density Compaction :
e cm? gm/ cm3 % (gm/ cm3) (%)
651+730 Cc I
1 1446 2.25 6 2.12 97.8% CHey

Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?3

( '-45 Eldsess ) Slo g s 3
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Company Name : 4 gaadl ¥ 5liall 5 1) 48 L
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date  : 4/10/2023
Reporting No. : 06-2

Dear Gentleman,
Attached here with the delivered on 30/ 9 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : 4 gaadl O gliall 5 1) 45 L4
Project : Electric Express Train — HSR From Qous To Armant
Location :St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

A BT e - o |
————

Sieve Size Sleve Dige ;
g (IN) Passing %
50 2 97.3
37.5 1.5 91.1
25 1 85.2
19 Y 71.1
12.50 V2 62.0
9.50 3/8 59.0
4.75 <4 51.2
2.00 10 44.1
0.425 40 125
L " é{{ “’ ST
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Company Name : 4 gaal) &Y gliall 5 ) 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 9.9
Sieve Size 75 uM  (N0.200) N

e e i e
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Company Company Name  : 4ragaal) &Y gliall o <I) 48 5
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test R?f/: ;ts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

= B e

K e = g dom ,
B “onsulting Engineering Bureau & Laboiatorie. :
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Company Name : 4xagandl &Y glall 5 <) 4S ui
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Soil Classification According To Project Specs :

Results Limits according
TEST )
(%) Projects Specs
* Group Classification (A-1-a) (A-1-2) (A-1-b) (A-2-4)
2.00 mm (No.10). 44.1 Max80% | - | e
0.425 mm (No. 40). 12.5 Max 30 % Max 50 % | -
0.075 mm (No. 200). 9.2 Max 15% | Max15% | Max15%

Characteristics of fraction passing 0.425 mm (No.40)

Ligud Limit | | T T

Plasticity index 0 Max 6 % Max 6 % | Max 10 %

The test results are (O Comply a Not Comp y ) with specifications limits
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Company Name : 4w gad) &Y gllall o <) 4S 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Moisture — Density relation of soil
Test result (Modified procior test)
ASTM D-1557

2.19
2.18 -
T o217
5 216 .
T _
S 215 -
> 214 -
= 213
Q
T 212
&
5 - 211
2.1
209 - . . e
0 2 4 6 8 10
water content %
e Max dry density (gm/cm?) :2.18
e Optimum moisture-content %=~ :6:4%
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Company Name : 4xagal &Y gliall o <) 48,4
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date :4/10/2023
Reporting No. : 06-2

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
i o stress on piston (Mpa)
mm Inch
0.64 0.025 0.43
1.27 0.050 1.32
1.91 0.075 2.28
2.54 0.100 3.17
3.18 0.125 4.00
3.81 0.150 4.66
4.45 ~0.175 5.12
5.08 0.200 5.55
6.35 0.250 6.33
CBR Result Stress (IVlpa) CBR %
At 0;;22?122“3-: mm) St.6Y9a(;ue Samp?:.ell7esults 45.9 %

Notes:

I- Attached graph shows: penetration.resistance versus penetration magnitude.
2- The sampl‘ewaseempagted to dry densnty of = 2.18 (gm /cm?)
At=6.4%0 fﬁlﬁﬂf’m&m‘een’coﬁtmm
(2 = '[OFIC‘
3- Su1charge loaq QSOK ¥ Jeales o3,
mb@’akmé‘ﬁf?atcordlng[prmect spec page No 36.
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Company Name : 43 gaedl &Y glall o <) 48 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Load Penetration Curve of CBR Test
ASTM D-1883
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Consulting Engineering Bureau & Laboratories
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Company s A,
Project : Electric Express Train - Sector (5) -~ Qous to Arment.
Subject - Determine the deformation and strength characteristics of soil by the

plate loading test according specifications DIN 18134:2012-04 and project requirements
Test Location :Station  650+940 to 6504860

Station : 650+850
Level :-1.5

Test Date 1 26/09/2023
Repot Date : 01/10/2023
Type of soil : Original Earth
Report No. : 01

Dear Gentleman,
According to the above mentioned subject the test performed as follows:-
Apparatus '
1. Loading plales consists of two plates with 300 mm and 300 mm diameter
. The thickness of plates 30 mm
. Dial gauges with accuracy 0.01 mm to measuring the settlement
. Steel straightedges with magnetic supports to fixed the dial gauges

. Hydraulic jack with pump to transfer reactive loads to the loading plates

Qo O H W N

. Dial indicator measuring device with scale capacity 700 Bar (Enerbac)
7. Reaction loading system by roller compactor with weight approximately 15 ton.

8. Calibration certificates are atlached.

Test Procedure:

1. Clean the ground on test area to the required level with undisturbed soil
2. Install loading plates 300 mm and 300 mm diameter, hydraulic jack and 3 dial gauges
3. Prior to starting the test applied preloading about 30 seconds.

4. The slrain gauge and the dial gauge shall be sel lo cero

5. Fora 300 mm loading plate, the limit values are 5.0 kglem 2

6. The load shall be applied in six stages, in approximately equal increments, until the required maximum normal
stress is reached.

7 Each change I load (i stage W stage) shall e cornpleled within ane minule

8. The load shall be released in 3 slages, 1o 50 % , 25 %, and approximately 2 % of the maximum load.

9. Following unloading, a further (2 ) loading cycle shall be carried out, in which, hawever, the load is ta he increased
only to the penultimate slage of the first cycle (so that the full load is not reached).

10. At each slage the load shall be maintained until the rate of seltlement of the platc becomes
less than 0.02 mm/min.

11. Remove the loads

RN S TR

—_CEL
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ongultmg Engineering Bureau & Laboratories
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Report
1. Evaluation and representation of results.
2. Load Settlement curve.
3. The test report content the following:-
« location of test site - Dimension of loading plate.

o Measuring device used - Type of soil.

o Type of Bedding material below the plate -Weathering condition.

Time and date of measurements - Unusual observation made during test .

o Dial gauge reading and corresponding normal stress - Loading-settiement curve.

o Description of the soil condition below the plate after testing.

Report
o Type of soil : Original Earth

o Job requiremer : Ev2 > 40 MiPa

Desgriptloné Sy

Item
Type of bedding material below the plate Natural Soll
Plate Diameter (mm) 300
date of measurement :26/09/2023
NO

Unusual observation made during test

No deformation

,Description of the soil conditions below the plate after testing

Evaluation and represaentation of rasults

— S
Station First Cycle Eyld E
Test No. Location Level y Cycle \g afi ov1_
From To ‘ (m) | Evi(MPa) ‘Ev, (Mpa) D
1 650+040 | 650+960 | 1690950 | :-15 133.0 101.5 0.76
i i.".' D .
E él ‘uf’@ T NGO, Y e
9?5 ng E‘ng ocring Bureau & Laberatories [7
e Attt bl V3 ltiialit B S8ttt i
( bk g 32 bl gt y CO bt § peiti0 i
1 219-991 - 537icmd Jsmulit 63, |y
0 01EN J UL | LY UL LG ¥ st 35)1‘};5
3 3
3 El Malek El Afdal Street Juad¥f et (3 ¥
Zamalek, Cairo. 32081 - Elrle M
Tel.& Fax : 27367231 - 27363093 YYFIF 4 o YVYPIVYYY ¢ Sl + sads
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Company Name s oSl AL
Project - Electric Express Train - Sector (5) - Qous to Arment.
Test Date : 26/09/2023
report date : 01/10/2023
Station : 650+950
Test No. 101
Nonrepetitive Static Plate Load Tests of Soils
DIN 18134
Loading Stage (1)
i Stress Sett t Settl t
Loading Dlat 1 oodement | . p | SESTET Average
Kg/cm2 mm mm
0 0.00 20.00 0.00 20.00 0.00 0.00
1 0.83 19.87 0.13 19.81 0.19 0.16
2 1.66 19.73 0.27 19.75 0.25 0.26
3 2.50 19.59 0.41 19.63 0.37 0.39
4 3.33 19.43 0.57 19.49 0.51 0.54
5 417 19.29 0.71 19.31 0.69 0.70
6 5.00 19.09 0.91 19.12 0.88 0.90
'Unloading Stage (1
X Stress ) Settlement i Settlement
Loading Dial 1 Dial 2 Average
Kg/cm2 mm mm
1 2.50 19.17 0.83 19.20 0.80 0.82
2 1.25 19.38 0.62 19.45 0.55 0.59
3 0.100 19.63 0.37 19.71 0.29 0.33
Loading Stage (2)
i Stress Settl t Settlement
Londing c Bigl 1 |2Ritlement | . o | SOTETET Average
Kg/cm2 mm mm
0 0.83 19.51 0.49 19.62 0.38 0.43
hximately equ 166 1932 0.68 1931 0 69 069
strass Is raached.
2 2.50 ~19.07 0.93 19.13 0.87 (.90
3.33 18.93 1.07 18.97 1.03 1.05
4 417 18.86 1.14 18.83 1.17 1.16

At ) DLW Jeolis iiSe

( Lily mldgew y Dl g e K
219 - 891 - 537 ! Jumud) &) |f
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3 El Malek El Afdal Street
Zamalek, Cairo.

Tel.& Fax : 27367231 - 27363093
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Company Name $ s AS
Project : Electric Express Train - Sector (5) = Qous to Arment.
Test Date : 26/09/2023
report date : 01/10/2023
Station : 650+950
Test No. 101
Nonrapetitive Static Plate Load Taste of Soils
DIN 18134
i Stress On Sail (Kg/em2) N B
i UOU 025 UsU U5 10U 128 15U L/s 200 225 250 215 300 3.25 350 345 400 4.25 450 475 500 5.5
0.00 ¥ i
; 010 !
i 0.20
’ 030 +—
)E 040 |
i 050 |
1E oe0
2 o070
Is 0.80
& j
: 0.90 ;-
1.00
: 110
y 1.20
‘ 130 : : : i
Loading (1) 0 1 2 3 4 5 6 UnLoading (1) 1 2 3 4
Stage(Kg) 0 586 1172.8 | 1766.3 | 2352.6 | 2946.1 | 3532.5 Stage(Kg) 3533 | 1766 | 884 71
Stress (Kg/cm2) 0.00 0.83 1.66 2.50 3.33 4.17 5.00 Stress (Kg/cm2) 5.00 250 | 1.250 ] 0.10
Settlement (mm) 000 | 016 | 026 | 033 | 054 [ 0.70 | 0.90 Settlement (mm) 090 | 0.82 [ 0.59 | 0.33
D (mm)=__ 300 | [s1mm=] 024 [sammi= o057 | a5= 033 |
Evi (MPa)= (0.75'D*A0)/AS 133.0
Lot [ 0 [+ [ 2 ] 3 [ & I =
Stage(Kag) 0 586.395| 1172.8| 1766.3 | 2352.6 | 2946.1
Stress (Kg/cm2) 0.10 0.83 1.66 2.50 333 417
Settlement (mm) 0.33 0.43 0.69 0.90 1.05 1.16
D (mm) = 300 ‘ |51 (mm)=| 0.64 |S2(mm)= 1.07 AS = 0.43
Ev2 (MPa) = {0.75'D*A0)IAS 101.5
Evi = Modulus of deformation during the loading stage.
Ev2 = Modulus of deformation durlng the Reloading stage.
D = Plate diamster (mm)
Ds = The difference between 0.3 and 0.7 from the maximum loading (smax) (kg/cm®)
DS = Difference In settlements corresponding to 0.3 and 0.7 from the maximum loading (mm)
"""" SRR
E é?‘{ﬂ sl 4} ‘
: B Y for o L emrsmsr—
? P————_ I S £ s
i Consulting Engineering Bureau & Ldbor:itOI'IGS 2
PN | [ W raviy g J—M*\-';J-—‘S".
((Lihy Glbgmu ) WL uE al
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: - B e U ok ¥ i I 4 . .
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Tel.& Fax : 27367231 - 27363093
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Company Name

Project
Testing Date

Consulting Engineering Bureawu & [ aboratories

.A__.uu_\.:l.gl. &‘J\.&i&w?" d—ﬂh&—:ﬁ&n

Dessl As,a

: Electric Express Train — HSR From Qous To Armant
: 26/09/2023

Soil type : Upper Embankment
Location : ST from 650+940 To 650+960
Level :-15M
Report No. : 98
Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Moistur
Bulk Dry Degree of
Hole . e . . | Acceptan
Test # . Density Density | Compacti
Station | Volume mil cm? Content (gm/cm®) | on (%) ce
cm? 9 % g °
1 650+950 1856 2,22 5.8 2.10 96.8% Comply

» Degree of compaction based on proctor test dated At

° Max. dry density = 2.17 gm/cm?

e At optimum moisture content = 6.4 %

2%
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Company Name : Aga gas) Y glall o Y AS
Project . Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample ¢ Soil Embankment
Delivery Date : 06/08/2023
Reporting Date  : 10/08/2023
Reporting No. : 04

Dear Gentleman,
Attached here with the delivered on 6 / 8 / 2023

This sample is representative for 5.000 M?

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.

. QA}ASJ\Q‘JjM@JSM;\éﬁ
- Electric Express Train — HSR From Qous To Armant
. St: 650+800 E= 48947.1891 N=2854194.3005

: Soil -Embankment
: 06/08/2023

: 10/08/2023

: 04

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sievg e
P (IN) Passing %
50 2 | 97.5
37.5 1.5 \ 90.8
25 ‘: 1 78.3
19 Yy 72.4
12.50 Y, \ 58.2
9.50 3/8 o 51.3
4.75 4 | 49.3
2.00 10 \ 442
0.425 40 \ 21.5
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Company Name : 4xgaa) 25Ul oSl A4S 4
Project : Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results
Test %)
Percentage of material finer than 6.8
Sieve Size 75 pM  (No.200)
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Company Name : 4agastl <Y glall o Sl) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

B Results

Test (%)
Liquid Limit | 0
Plastic Limit 0

Plasticity Index 0
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Company Name : 4w geadl Y gliall o <) 48 )
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Soil Classification Accmjding To Project Specs :

Limits according

TEST Results .
(%) Projects Specs
» Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 44.2 Max50 % | - | -
0.425 mm (No. 40). 21.5 Max 30 % Max 50 % | -
0.075 mm (No. 200). 6.8 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
LiquidLimit | | e | e | -
Plasticity index 0 Max 6 % Max 6 % Max 10 %

.........................
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Company Name : 4mgaadl S 5lall 5 U1 A8

Project : Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E= 48947.1891 N=2854194.3005

Type of sample  : Soil Embankment

Delivery Date : 06/08/2023

Reporting Date : 10/08/2023

Reporting No.  : 04

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

i

2.22 -
22
% 2,38 -
® 216
g 214
o
=
S 212 -
e]

2.1 -

0 .2 4 6 8 10

water content %

o Max dry density (gm/cm?) :2.20

e Optimum moisture content % :6.4 %
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Company Name : 4zagedl <Y gliall a8 A8 &
Project . Electric Express Train — HSR From Qous To Armant
Location . St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
s stress on piston (Mpa)

mm Inch

0.64 0.025 0.43

1.27 0.050 1.47

1.91 0.075 2.48

.54 0.100 3.49

3.18 0.125 4.61

3.81 0.150 5.82

445 0.175 7.04

5.08 0.200 8.36

6.35 0.250 11.45

CBR Result . Stress (Mpa) CBR %

Notes:
|- Attached graph shows penetration resistance versus penetr ation magnitude.
2- The sample was compacted to dry density of = 2.20 (gm /em?)
At = 6.4 % optimum water content.
3- Su1 _c_habge‘iﬁaﬁ”ﬁ“%% -

4- ankméﬁts accordmg project spec page No 36.
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Company Name : 4zageal) &Y gl8all o <11 45 4
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 650+800 E=48947.1891 N=2854194.3005

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 04

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name

Project
Testing Date

Consuwulting Engineering Bureaw & [aboratories
Aeeand3gTt O HLaGw D (Yo lao CiSa

Dassll As,a

: Electric Express Train — HSR From Qous To Armant
: 2/10/2023

Soil type : Middel Embankment
Location : ST from 651+680 To 651+700
Level :-25M
Report No. 1128

Compaction test by using Sand — Cone Test Method

ASTM D- 1556
Test Hole Bulk . . Degree of
. Moisture | Dry Density :
Test # Station Volume Density gm/ Content % " Compaction | Acceptance
cm? cm? (%)
1 651+695 1497 2.26 5.5 2.14 98.6% Comply

Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?
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Company Name : 4 ganl) ¥ gliall 5 1) 4S5
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Dear Gentleman,
Attached here with the delivered on 30/ 9 /2023

This sample is representative for 5.000 M?

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

N U B W —

nsult é,.,;ﬁ,"ﬁ”____. &
uiting Enginee ‘
Slgnature /. %M?'I ;{i?}:&ul;aboramncs b

i ?19(““““.3‘“ SHesazdee :
i 91 37‘,44.)@!04;,4;:@)»

g5, ep;a \.,1:&4).1 J.. B4 .L"H— lud\ ds .n

e e S e

R




CCorrSsedtirng Engimneering Busreace & Laboratories
R i A GI Y T8 LTl Y VLo bane e

Company Name : 4 gand) &Y gliall 5 S} 4S 1

Project : Electric Express Train — HSR From Qous To Armant

Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sleve e :
@) (IN) Passing %
50 2 97.3
37.5 1.5 91.1
25 1 85.2
19 Ya 71.1
12.50 72 62.0
9.50 3/8 59.0
4.75 4 51.2
2.00 10 44.1
0.425 40 125
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Company Name : 4xagasd) &Y gliall 5 1) 48 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No.  : 06-2

Materials finer than 75 um (n0.200) sieve
By washing ASTM D-1140.

Results

Test (%)

Percentage of material finer than 0.9
Sieve Size 75 uM  (N0.200) '
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Company Company Name  : 4rageall &Y gliall o <) 48 1
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test R?:/:)lts
Liquid Limit 0
Plastic Limit ‘ 0
Plasticity Index 0
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Company Name : 4w gaal) &Y glall o 1) 4S L
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No. : 06-2

Soil Classification According To Project Specs :

Limits according

TEST Results :
(%) Projects Specs
*  Group Classification (A-1-a) (A-1-2) (A-1-b) (A-2-4)
200 mm (No.10). 44.1 Max50% | - |
0.425 mm (No. 40). 12.5 Max 30 % Max 50 % | -
0.075 mm (No. 200). 9.2 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit ¢ | | |
Plasticity index 0 Max6% | Max6% | Max10%
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CorrSsenltirng Erngineering Ewrcat & L.aboratorios

Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date

- WV EPDRIEE -3 3 Bl BN BN SO | $oo Lo et TS

s dga gand) Y gl & Q1) AS
: Electric Express Train — HSR From Qous To Armant
: St: 651+500 E= 488952.1897 N=2853742.8853

: Soil Embankment
: 30/9/2023
: 4/10/2023

Reporting No. : 06-2
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
219
2.18 -
T 217 -
5 216 -
E 215 -
> 214
2 213
] i
T 212
S 211
2.1
0 2 4 6 8 10
water content %
o Max dry density (gm/cm?) :2.18

° Optimum moisturecontent=% = = 6:4-%-
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CorrsSerlting Enginearing Srrroacr & Laboratorias

Company Name
Project
Location

Type of sample
Delivery Date
Reporting Date
Repeorting No.

T A gT Do) SRR T T b Lo o iS

b Aga gand) Y gLl o 1) AS

: Electric Express Train — HSR From Qous To Armant
: St: 651+500 E= 488952.1897 N=2853742.8853

: Soil Embankment

: 30/9/2023

: 4/10/2023

: 06-2

Test Results of California Bearing Ratioc on Base Materials

ASTM D 1883
P stress on piston (Mpa)
mm Inch
0.64 0.025 0.43
1.27 0.050 1.32
1.91 0.075 2.28
2.54 0.100 3.17
3.18 0.125 4.00
3.81 0.150 4.66
4.45 0.175 5.12
5.08 0.200 5.55
6.35 0.250 6.33
CBR Result Stress (IMpa) CBR %
At O.L;:faltlrgztii-:] mm) St.g’gaolue Samp:;'eln;sults 45.9 %

Notes:

I- Attached graph shows: penetratlon resistance versus penetration magnitude.
2- The sample'waseompacted to dry density of = 2.18 (gm /cm?)
At=6.4 % opti ni‘rxrf‘\fifatechmtﬁgttab()"“T
L;_ orig:
3- Sunchgrge loaq QKQ “w¥ Jenlae e,
4- CBR > 10 for midd|e and 1owiér gmb@n}méﬁfs‘&tcordmg[prmect spec page No 36.
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Company Name : 4 gaadl &Y gliall o 1) 4< 14
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 30/9/2023
Reporting Date : 4/10/2023
Reporting No.  : 06-2

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name : a8l 4S5
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date : 30/09/2023
Reporting Date : 4/10/2023
Reporting No. : 08-3

Dear Gentleman,
Attached here with the delivered on 30 / 9 /2023

This sample is representative for 5.000 M3

Materials test

I. Sieve analysis according to ASTM D-422.

2. Material finer than sieve No. 200 according to ASTM D-1140.

3. Liquid limits and plasticity index of soil according to ASTM D-4318.
4. Soil classification according to Project Specs.

5. Proctor Test according to ASTM D-1557

6. CBR according to ASTM D-1883
v Snainesring Ber \_J__abo atyr
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Company Company Name  : a8 A8,
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date : 30/09/2023
Reporting Date : 4/10/2023
Reporting No. : 08-3

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

' . Sieve Size
Sieve Size (IN) Passing %
(mm)
50 2 96.0
37.5 1.5 1.3
25 1 82.5
= % 72.1
12.50 V2 60.3
9.50 3/8 530
4.75 4 411
2.00 10 254
0.425 40 o
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Corrserdtiricy Engirnecring Eirrcaaie & Laoboratories
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Company Name : a8 48,4

Project : Electric Express Train — HSR From Qous To Armant

Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date : 30/09/2023

Reporting Date : 4/10/2023

Reporting No. : 08-3

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 41
Sieve Size 75 uM  (N0.200) '

}!‘&g}"y

;‘,(—:g

Consumng EnnmLcr'nJ Burcdu Oratories
f
f ignatyr é’/‘.‘.”..:... \“_;Fé E
i

219 - 93’# s

f’?? .J
et vl L_ ‘
-’)-ﬁhli_».u J reaidl 3y

4\( Jli.;j.‘l\,,“i'bw\ X b
L:"‘__ ,).‘J“E
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Company Name : a S 48 i
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6"" N=25°49'23.7"

Type of sample : Soil Embankment
Delivery Date : 30/09/2023
Reporting Date : 4/10/2023
Reporting No. : 08-3

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Results
T
est (%)
Liquid Limit 0
Plastic Limit 0

Plasticity Index 0
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COoOrrseiting Engirneering Bureaw & Laboratories
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Company Name

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49"23.7"
Type of sample : Soil Embankment

: 30/09/2023
: 4/10/2023
: 08-3

Delivery Date
Reporting Date
Reporting No.

Soil Classification According To Project Specs :

Results Limits according
TEST .
(%) Projects Specs

« Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00 mm (No.10). 35.4 Max50 % | = | e
0.425 mm (No. 40). 20.2 Max30% | Max50% | -
0.075 mm (No. 200). 4.1 Max 15 % Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liqud Limit (| |
Plasticity index 0 Max6% | Max6% | Max10%
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e g ¥t S 5Tl TN Y Je laa i

Company Company Name  : a8 &S i

Project : Electric Express Train — HSR From Qous To Armant
Location : st: 647+920 E=32°54'53.6" N=25°49'23.7"
Type of sample : Soil Embankment

Delivery Date : 30/09/2023

Reporting Date : 4/10/2023

Reporting No. : 08-3

Moisture — Density relation of soil
Test result (Modified proctor test)

ASTM D-1557
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£
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water content %
e Max dry density (gm/cm?) + 217
e Optimum moisture content % :6.4 %
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Company Company Name  : a8 4,4
Project : Electric Express Train — HSR From Qous To Armant
Location : st: 6474920 E=32°54'53.6" N=25°49'23.7"

Type of sample : Soil Embankment

Delivery Date :30/09/2023

Reporting Date : 4/10/2023

Reporting No. : 08-3

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penstration stress on piston (Mpa)

mm Inch

0.64 0.025 0.56
1.27 0.050 1.42
1.91 0.075 2.08
2.54 0.100 2.34
3.18 0.125 3.60
3.81 0.150 4.55
4.45 0.175 237
5.08 0.200 6.33
6.35 0.250 7.60

CBR Result Stress (Mpa) CBR %

Notes:
[- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.17 (gm /cm?)
At=6.4% optlmum watel content.

‘ments according project spec page No 36.
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Company Company Name  : aSl 48 i

Project : Electric Express Train — HSR From Qous To Armant
N=25°49'23.7"

Location : st: 647+920 E=32°54'53.6"
Type of sample : Soil Embankment

Delivery Date : 30/09/2023

Reporting Date : 4/10/2023

Reporting No. : 08-3

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name

Project

Testing Date

Consulting Engineering Bureau & Laboratories

At 2gT LN ) Jolao iSie

el As s

. Electric Express Train — HSR From Qous To Armant
: 23/09/2023

Soil type : Middel Embankment

Location : ST from 647+220 TO 647+300

Level :-3.5M

Report No. 192

Compaction test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Acteptanc
Test # Stati Volume Density Content Density Compaction :
ation cm? gm/ cm3 % (gm/ cmd) (%)

1 647+840 1430 2.21 6.4 2.07 95.5% Comply
2 647+876 1469 2.20 5.8 2.08 96.0% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?3

e At optimum moisture content = 6.4 %
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Company Name : 43agenl] &Y glall o <) 45 L
Project : Electric Express Train — HSR From Qous To Armant
Location 1 St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Dear Gentleman,
Attached here with the delivered on 6 / 8 /2023

This sample is representative for 5.000 M3

Materials test

Sieve analysis according to ASTM D-422.

Material finer than sieve No. 200 according to ASTM D-1140.
Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883
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Company Name : 4 gead) o glaall o ) 45 1

Project : Electric Express Train — HSR From Qous To Armant
Location’ : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankmeni

Delivery Date : 06/08/2023

Reporting Date : 10/08/2023

Reporting No. : 06

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve iz Sie(vﬁ‘gize Passing %

(mm)

50 2 99.3
37.5 1.5 93.5

s e e R R

19 Ya 78.3
12.50 Ya 63.1
9.50 3/8 55.8
4.75 4 50.4
2.00 10 46.4
0.425 40 24.5
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Company Name : 4 gasdl &Y gliall o 1) 48 L4

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
t
Tes (%)
Percentage of material finer than 10.3
Sieve Size 75 uM  (No0.200) '
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Company Name : 4w gl &Y gliall o 1) 48 15

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test Rf;‘:)lts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0

& &K g sl
..«.i" gt SLELe N et !
> 2ANY L ol g e

L.H a37

Slgnature l (Q\% &E ] &?

& Malek B afdot Sires




Corrrser/tirrcy E g imneari

£y EIIsr Ly B L QPO atoriess

- SR W1 ) S S LR LA b Lsane et TS

Company Name
Project
Location : St:

Type of sample
Delivery Date

Reporting Date
Reporting No. : 06

¢ dgagaall Y gl & S0 AS L
: Electric Express Train — HSR From Qous To Armant
651+500 E=488952.1897 N=2853742.8853

: Soil Embankment
: 06/08/2023
: 10/08/2023

Soil Classification According To Project Specs :

Limits according

1
TEST Results .
(%) Projects Specs

*  Group Classification (A-1-a) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 46.4 Max 50 % | - | e
0.425 mm (No. 40). 24.5 Max 30 % Max 50 % |  «eeem-
0.075 mm (No. 200). 10.3 Max 15 % Max 15 % | Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit [ [ T 1
Plasticity index 0 Max6% | Max6% | Max10%
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Company Name : 4 geal) ¥ gllall 5 1) 45 1

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.19
2.18
2.17
2.16
2.15
2.14
2.13
212 4
2.11 |
2.1
2.09 . o R
0 2 4 6 8 10

dry denisty ( gm/cm?)

water content %

° Max dry density (gm/cm?) :2.18

e Optimum moisture content-%.... : 6.4 %
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Company Name : 4 geall &Y gliall o <) 4 1

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment

Delivery Date : 06/08/2023

Reporting Date : 10/08/2023

Reporting No. : 06

Test Results of California Bearing Ratio on Base Materials

e _ ASTM D 1883 R -
PEnEinRion stress on piston (Mpa)
mm Inch
0.64 0.025 0.43
1.27 0.050 1.32
1.91 0.075 2.28
2.54 0.100 3.19
3.18 0.125 4.05
3.81 0.150 4.71
4.45 0.175 5.27
5.08 0.200 5.55
6. 35”._ ] 0250 B 5.72
CBR Result Stress (Mpa) CBR %
et S Samperesules 46.2 %

Notes:
[- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was, compacted to dry density of = 2.18 (gm /cm?)
APE 64 Yo thlmum ‘Water content.
3-- Surchalge load 4 50 0.Kg. .
4- CBR>10 for mlddle and Iewer embankments according project spec page No 36.
Slgnature / (,j K3
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Company Name : 4zagand) Y glall 5 Q) AS
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name

Project
Testing Date

Conswulting Engineering Bureaw & [ aboratories
AL agye I L™ (Jolna — S

Dasl As,d
: Electric Express Train — HSR From Qous To Armant
: 20/09/2023

Soil type : Middle Embankment
Location : ST from 651+100 To 651+120
Level =175 M
Report No. 1 76-3
Compactlon test by using Sand — Cone Test Method
ASTM D- 1556
Test Hole Bulk Moisture Dry Degree of Aceeptanc
Test # Stati Volume Density Content Density Compaction 5
ation cm? gm/ cm3 % (gm/ cm?3) (%)
1 651+110 1501 2.24 6 2.11 96.8% Comply

e Degree of compaction based on proctor test dated At

e Max. dry density =2.18 gm/cm3

° At optlmum mon tu‘re content = 6.4 %
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Company Name
Project
Testing Date

Consuwulting Engineering Bureaw & Laboratories

AniagTy CIHLELw ™Y (Jolaa IS a

Dassl As 4
: Electric Express Train — HSR From Qous To Armant
: 2/10/2023

Soil type : Middel Embankment
Location : ST from 651+580/651+600
Level -3 M
Report No. 1124

Compactlon test by using Sand — Cone Test Method

ASTM D- 1556
Test Hole Bulk . . Degree of
. Moisture | Dry Density ;
Test # Station Volume Density gm/ Content % (gm/ cm?) Compaction | Acceptance
cm? cm?® (%)
1 651+592 1524 2.30 6.4 2.16 99.6% Comply

Degree of compaction based on proctor test dated At

e Max. dry density = 2.17 gm/cm?
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Company Name : 4w geall Y gliall 5 <) 4S 1
Project : Electric Express Train — HSR From Qous To Armant
Location 1 St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Dear Gentleman,
Attached here with the delivered on 6 / 8 /2023

This sample is representative for 5.000 M?

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

R

e b et et 31
Signature /;....... e
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Company Name

Project : Electric Express Train — HSR From Qous To Armant
Location 1 St: 651+500 F=488952.1897 N=2853742.8853
Type of sample : Soil Embankiment

: 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Delivery Date

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Sieve Size Sieve Size
(rim) G Passing %
>0 2 99.3
37.5 N 3 e
25 ) o —
2 & 78.3
12.50 v, a1
9.50 3/8 o
4.75 4 0.4
2.00 10 o
0.425 40 "

..'/ atew o L
Signature /.,SNug
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Company Name : 4 ganll &Y gl8all o 1) 4S 1l
Project : Electric Express Train — HSR From Qous To Armant
Location :St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Materials finer than 75 um (no.200) sieve
By washing ASTM D-1140.

Results
t
Tes (%)
Percentage of material finer than 10.3
Sieve Size 75 uM  (N0.200) '
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Company Name : 4 geall @V gliall 5 <1) 48 14
Project : Electric Express Train — HSR From Qous To Armant
Location 1 St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test Rc(e:/:)lts
Liquid Limit 0
Plastic Limit 0
Plasticity Index 0
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Company Name

Project : Electric Express Train — HSR From Qous To Armant
Location :St: 651+500 E= 488952.1897 N=2853742.8853
Type of sample : Soil Embankment

: 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Delivery Date

Soil Classification According To Project Specs :

Resiilts Limits according
TEST )
(%) Projects Specs

¢ Group Classification (A-1-2) (A-1-a) (A-1-b) (A-2-4)
2.00mm (No.10). 46.4 Max 50 % | - | e
0.425 mm (No. 40). 24.5 Max 30 % Max 50 % | = -
0.075 mm (No. 200). 10.3 Max 15 % Max 15 % | Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit | [ T T -
Plasticity index 0 Max6% | Max6% | Max10%

The test results a1e
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rCompl}’ 0 Not Comply ) with specifications limits
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Company Name : 4w gasd) &Y gl8all o 1) 45 5

Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E= 488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557

2.19
2.18
2.17
2.16
2.15
2.14
2.13
2,12

2.11

21

0 2 4 6 8 10

dry denisty ( gm/cm?)

water content %

e Max dry density (gm/cm?) :2.18

e Optimum moisrtggg‘._hgment-,‘?/m:.A:N_._M: 6.4 %
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Company Name : 4 geal) @Y glall o <) 4 1

Project : Electric Express Train — HSR From Qous To Armant
651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment

Delivery Date : 06/08/2023
Reporting Date : 10/08/2023

Location : St:

Reporting No. : 06

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883

penetration stress on piston (Mpa)
mm Inch
0.64 0.025 0.43
1.27 0.050 1.32
1.91 0.075 2.28
2.54 0.100 3.19
3.18 0.125 4.05
3.81 0.150 4.71
4.45 0.175 5.27
5.08 0.200 5.55
635 | 0250 5.72
CBR Result Stress (Mpa) CBR %
el o2

Notes:

I- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of = 2.18 (gm /em?)

AF=6:4 Yo-optimum water content.

3-- Su1cha1ge Ioad 4 SQig,c
4- CBR > 10 for mlddleand Iower’ embankments according project spec page No 36.
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Company Name : 4 gendl OY glaall 5 <I) 45 15
Project : Electric Express Train — HSR From Qous To Armant
Location : St: 651+500 E=488952.1897 N=2853742.8853

Type of sample : Soil Embankment
Delivery Date : 06/08/2023
Reporting Date : 10/08/2023
Reporting No. : 06

Load Penetration Curve of CBR Test
ASTM D-1883
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